
SS-S2Q 
SO~RRE SHOOTER 

PRRTS BOOK 

PARTS BOOK / SS-624 

DATE 11-14-q3 

JOHN DEERE 403q ENGINE 

(R) TVPE HVD CVLINDERS 

SHORT DROP TRANSMISSION 

BRRRGR PRODUCTS INC .... 

lianna.thea
Text Box
235738



INDEX / STANDARD EQUIPMENT 

55-624 SQUARE SHOOTER 

PAGES DESCRIPTION 

1 LUBE CHART I SS-624 
2 SEAL KITS I SS-624 
3 GENERAL ASSEMBLY I SS-624 
4 POWER TRAIN ASSY I SS-624 
5 BOOM ASSEMBLY I SS-624 
6 SMALL BOOM SECTION I SS-624 
7 LARGE BOOM SECTION I SS-624 
8 FOOT BRAKE ASSEMBLY 
q PARKING BRAKE ASSEMBLY 

10 HAND BRAKE ASSEMBLY 
11 TRANSMISSION CONTROL ASSEMBLY 
12 ACCELERATOR ASSEMBLY I 403q ENGINE 
13 ACCELERATOR ASSY I PEDAL I SS-624 
14 ENGINE ENCLOSURE ASSY I SS-624 
15 EXHAUST ASSEMBLY I SS-624 
16 AIR CLEANER ASSY I 403q ENGINE 
17 PUMP DRIVE ASSEMBLY 
18 DRIVESHAFT ASSY I REAR 
1q DRIVESHAFT ASSY I FRONT I SS-624 
20 TIRE & WHEEL ASSEMBLY 
21 WIRING DIAGRAM I SS-624 
22 INSTRUMENT PANEL ASSEMBLY 
23 HYDRAULIC SCHEMATIC I SS-624 
24 CIRCUIT I TANK-PUMP I SS-624 
25 CIRCUIT I LIFT I SS~624 

26 CIRCUIT I BOOM I SS-624 
27 CIRCUIT I TILT I SS-624 
28 CIRCUIT I STEERING I SS-624 
2q CIRCUIT I 4-WAY CONTROLLER I SS-624 
30 CIRCUIT I SWAY I SS-624 
31 CIRCUIT I BRAKE I SS-624 
32 CIRCUIT I FUEL I JD-403q I JD-4045 
33 CIRCUIT lOlL COOLER 
34 CIRCUIT I PRESSURE CHECKS I SS-624 
35 CIRCUIT I PRESSURE SWITCH 
36 STARTER RELAY I SENDER ASSEMBLY 
37 HOURMETER I SENDER ASSEMBLY 
38 SWAY CYLINDER I 7-316-01 
3q TILT CYLINDER I 7-316-11 I SS-624 
40 BOOM CYLINDER I 7-316-11 I SS-624 
41 LIFT CYLINDER I 7-316-0q I SS-624 
42 CONTROL BLOCK ASSEMBLY I SS-624 
43 ELECTRIC VALVE I 4-WAY 
44 MOTION VALVE I 7-234-01 
45 MOTION VALVE I 7-234-02 
46 MOTION VALVE I 7-234-03 
47 DUAL PILOT CHECK VALVE I 7-234-04 
48 ELECTRIC VALVE I 4-WAY 
4q aRBITRAL ASSEMBLY I 7-122-01 
50 SELECTOR VALVE ASSEMBLY I 7-217-01 

DRAWING 

P4-1228 
P1-202q 
P4-1188 
P4-118q 
P4-1186 
P4-1232 
P5-1007 
P4-10q7 
Pl-2022 
P4-1112 
P3-1172 
Pl-1036 
Pl-2027 
P4-1222 
P4-1213 
P4-1214 
P3-1177 
Pl-2026 
Pl-2025 
P3-1114 
P4-1211 
P3-1132 
P4-1185 
P4-11qq 
P4-1200 
P4-1201 
P4-1221 
P4-1202 
P4-1203 
P4-1204 
P4-1205 
P3-1103 
P4-1305 
P4-1212 
P4-1208 
P4-1210 
P4-120Q 
P4-1345 
P4-1355 
P4-1354 
P4-1353 
P4-1233 
P3-117Q 
P3-10Q7 
P3-10Q8 
P3-10Q6 
P3-1100 
P3-1178 
P1-1039 
P4-1162 



INDEX / STANDARD EQUIPMENT 

SS-624 SQUARE SHOOTER 

PAGES 

51 
52 
53 
54 
55 
56 
57 
58 
59 

DESCRIPTION 

RETURN FILTER ASSEMBLV I 7-256-23 
PRESSURE FILTER ASSEMBLV I 7-256-16 
BRAKE VALVE ASSEMBLV I 7-198-01 
HVDRAULIC PUMP ASSEMBLV I 7-257-01 
HANDLE ASSEMBLV I 4-WAV CONTROLLER 
MAIN VALVE ASSEMBLV I 7-200-01 
BRAKE TWIST-LOCK ASSEMBLV I 7-198-37 
MOTION VALVE I 7-234-54 
ENGINE and PUMP ASSV I JD-4039 

DRAWING 

P1-1060 
P2-1089 
Pl-1069 
P4-1123 
P1-1081 
P4-1163 
P3-1180 
P3-1209 
P4-1286 

INDEX / OPTIONAL EQUIPMENT 

SS-624 SQUARE SHOOTER 

PAGES 

70 
71 
72 
73 
74 

DESCRIPTION 

FORK FRAME ROTATE ASSV I SS-624 
ROTATE CVLINDER I 7-316-05 
CIRCUIT I FORK ROTATE I SS-624 
DUAL PILOT CHECK VALVE 
ELECTRIC VALVE I 4-WAV 

DRAWING 

P4-1234 
P4-134c) 
P4-1226 
P3-1141 
P3-1140 



NOTES 



1 

EXPLODED VIEW OF 
FRONT & REAR 
AXLE ASSEMBLIES 

1 

GREASE BOTH SIDES WITH 
BOOM FULLY EXTENDED 

2 
EXPLODED VIEW OF 
POWER TRAIN ASSEMBLY 

1 1 

1 1 

2 

1 

1 1 

2 

... 
a: 
III 

111m 
t!JE 
<1::::» 
4.Z 

4-
C\I 

f en en 
..... 
t­
o::: 

~ 
u 

~ 
:::::I 
..J 

cz:I 
C\I 
C\I ... 
I 

04" a. 

UI 
za: ... "" 3m 
<1:1: 
a::J 
QZ 



2 

MANUFACTURE 
PART NUMBER BPI NUMBER DESCRIPTION SEAL KIT 

PPDB-LNN 7-234-13 CARTRIDGE' REDUCING RELIEVING 7-234-29 

PBFB-LAN 7-234-15 CARTRIDGE' REDUCING 7-234-30 

CXDA-XCN 7-234-16 CARTRIDGE' CHECK 7-234-31 

NFCC-LDN 7-234-37 CARTRIDGE' NEEDLE 7-234-31 

CBCA-LHN 7-234-19 CARTRIDGE' COUNTERBALANCE 7-234-29 

CXDA-XAN 7-234-16 CARTRIDGE' CHECK 7-234-31 

CKCD-XCN 7-234-18 CARTRIDGE' PILOT CHECK 7-234-29 

CAEA-LHN 7-234-53 CARTRIDGE' COUNTERBALANCE 7-234-30 

CBEA-LHN 7-234-22 CARTRIDGE' COUNTERBALANCE 7-234-30 

12C25S 7-244-08 CARTRIDGE' N.O.' PUMP 7-244-46 

12C51SM 7-244-42 CARTRIDGE' 4-WAY 7-244-41 

PAGE 
NUMBER 

7-316-01 CYLINDER , SWAY , P4-1345 

7-316-09 CYLINDER , LIFT , P4-1353 

7-316-11 CYLINDER' TILT' P4-1355 

7-316-10 CYLINDER , BOOM , P4-1354 

7-316-05 CYLINDER' ROTATE' 3.0 BORE' P4-1349 

7-229-215 CYLINDER' STEERING 

7-229-214 CYLINDER' STEERING 

7-198-01 BRAKE ACTUATOR 

7-217-01 SELECTOR VALVE , STEERING 

7-122-01 ORBITRAL , STEERING 

SEAL 1< I TS I SS-624 
DRAWING 
NUMBER 

7-900-20 

7-900-21 

7-900-22 

7-900-27 

7-900-25 

7-229-211 

7-229-211 

7-198-3& 

7-217-26 

7-122-29 

Pl-2029 



NOTES 

PAGE 
NUMBER 

2A 



[..J 

Z" C:l> 
::len 
mill 

~ 

~ 
~ 
::0 

~ 
:0 

m 
3: 
tp 
r 
< 

" 
tr.I en 
I 

C1" 
I'\) 
~ 

Zt:l 
C:::O 
:ll> 
mE 
P1M ::oz 

en 

"0 
.ll­
I .... .... 

a;, 
a;, 

74,72.70,28,27, 10 

,78,80,81 

34,35,36,37,40,56, 
68.72,73 

13.62.63,64.65,66 

20,21.79.80.81 

50,51.82. 
83,84. 
85.86 

41,67, 72.73 



DRAWING 
NUMBER 

ITEM NUMBER 

1 4-1190 
2 4-1186 
3 4-1176 
4 3-1028-10 
5 3-1036-50 
6 7-150-01 
7 7-316-11 
8 7-31&-09 
9 7-31&-10 

10 7-31&-01 
11 7-317-01 
12 4-119&-1 
13 4-119&-2 
14 7-274-01 
15 7-318-01 
16 7-122-02 
17 7-318-02 
18 7-122-05 
19 7-122-01 
20 3-1151 
21 6-2420-10 
22 3-1054-2 
23 6-3312-101 
24 2-1090-1 
25 6-331&-65 
26 &-331&-105 
27 &-3312-55 
28 6-3312-73 
29 6-331&-1&8 
30 2-10&7-10 
31 1-1074 
32 3-10&5-1 
33 4-1124 
34 1-1095 
35 1-109& 
36 7-194-09 
37 7-264-01 
38 7-200-81 
39 7-283-01 
40 7-172-15 
41 4-1198-1 
42 4-1198-2 
43 P4-1222 
44 7-292-05 
45 P1-2022 
46 P4-1214 
47 P4-1213 
48 P3-1172 
49 P3-1132 
50 3-1154 
51 6-6600-06 
52 &-&284-03 
53 &-&286-11 
54 6-6286-10 

P4-1188 

DESCRIPTION 

MAIN FRAME WELDMENT 
BOOM ASSEMBLV 
FORK FRAME / 48 WIDE 
FORK TINE / 48 LB. 
WHEEL ASSEMBLV 
TIRE 13.00)( 24 
CVLINDER / TILT 
CVLINDER / LIFT 
CVLINDER I BOOM 
CVLINDER / SWAY 
SEAT 
SEAT SUPPORT 
SEAT MOUNT 
SEAT BELT 
STEERING WHEEL 
STEERING COLUMN 
HORN BUTTON KIT 
NUT / STEERING WHEEL 
STEERING ORBITRAL 
PIN I HEAD LIFT CVLINDER 
COLLAR I HEAD LIFT CVLINDER 
PIN / BASE LIFT CVLINDER 
PIN I HEAD BOOM CVLINDER 
PIN / BASE BOOM CVLINDER 
PIN I HEAD TILT CVLINDER 
PIN / BASE TILT CVLINDER 
PIN I HEAD SWAY CVLINDER 
PIN I BASE SWAY CVLINDER 
PIN / FORK FRAME 
PIN / FORK TINE 
COLLAR / FORK TINE PIN 
SAFETV GLASS I ROOF 
FUEL TANK / BATTERV BOX 
PLYWOOD PAD / BATTERV BOX 
BATTERV HOLD DOWN 
GROMMET / BATTERV BOX 
FILLER CAP / FUEL 
CONTROLLER / 4-WAV 
LEVEL GABE 
GASKET / FUEL SENDER 
REAR SIDE PANEL I RH 
REAR SIDE PANEL / LH 
ENGINE ENCLOSURE ASSV 
HOSE REEL ASSV 
PARKING BRAKE ASSV 
AIR CLEANER ASSV 
EXHAUST ASSV 
TRANSMISSION CONTROL ASSV 
INSTRUMENT PANEL ASSV 
PIN / CROSS SHAFT 
THRUSTWASHER 1/8)( 4 OD 
MACHINE SCREW .8-32)( 1 LB. 
STARWASHER I INTERNAL .8 
FLATWASHER .8 

GENERAL ASSEMBLV I SS-624 

REQD 

1 
REF 

1 
2 
4 
4 
1 
2 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 

REF 
1 
2 
2 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
1 
2 
1 

REF 
1 
1 
1 
1 

REF 
REF 
REF 
REF 
REF 
REF 
REF 

1 
4 
2 
2 
2 

PAGE 
NUMBER 3A 



38 

ITEM 
----

55 
5& 
57 
58 
59 
60 
&1 
62 
63 
64 
65 
&& 
67 
68 
69 
70 
71 
72 
73 
74 
75 
76 
77 
78 
79 
80 
81 
82 
83 
84 
85 
86 

PAGE 
NUMBER 

NUMBER DESCRIPTION 
------------ ---------------------------------
6-6286-02 HEX NUT .8-32 SS 
6-&284-07 MACHINE SCREW .10-32 )( 1/2 LB. 
&-5204-0& CAPSCREW 1/4 NC )( 3/4 LB. 
6-5204-08 CAPSCREW 1/4 NC )( 1 LB. 
6-6211-04 LOCKWASHER 1/4 
6-&212-04 FLATWASHER 1/4 
&-&201-04 HEX NUT 1/4 NC 
&-5205-0& CAPSCREW 5/1& NC )( 3/4 LG. 
&-5205-08 CAPSCREW 5/1& NC )( 1 LB. 
&-5205-30 CAPSCREW 5/1& NC )( 3 3/4 LG. 
&-&211-05 LOCKWASHER 5/1& 
&-&201-05 HEX NUT 5/1& NC 
&-520&-0& CAPSCREW 3/8 NC )( 3/4 LB. 
&-5206-08 CAPSCREW 3/8 NC )( 1 LB. 
&-5206-12 CAPSCREW 3/8 NC )( 1 1/2 LG. 
6-520&-22 CAPSCREW 3/8 NC )( 2 3/4 LG. 
&-5206-24 CAPSCREW 3/8 NC )( 3 LG. 
6-&211-0& LOCKWASHER 3/8 
6-6212-0& FLATWASHER 3/8 
&-6201-0& HEX NUT 3/8 NC 
&-5207-08 CAPSCREW 7/16 NC )( 1 LB. 
&-6211-07 LOCKWASHER 7/1& 
&-&201-07 HEX NUT 7/1& NC 
&-5208-30 CAPSCREW 1/2 NC )( 3 3/4 LG. 
&-5208-3& CAPSCREW 1/2 NC )( 4 1/2 LG. 
6-&211-08 LOCKWASHER 1/2 
6-6201-08 HEX NUT 1/2 NC 
6-5312-40 CAPSCREW 3/4 NF )( 5 LG. 
6-6211-12 LOCKWASHER 3/4 
6-6202-12 HEX NUT 3/4 NF 
6-6215-24 FLATWASHER 1 1/2 
6-6206-24 SELF LOCKING NUT 1 1/2 NF 

GENERAL ASSEMBLY 1 SS-&24 
DRAWING 
NUMBER 

REDD 
----

2 
5 
8 
4 
4 

12 
12 

2 
2 
2 

10 
10 
13 

& 
2 
5 
1 

27 
38 

6 
2 
2 
2 
4 
4 
8 
8 
1 
1 
1 
1 
1 

P4-1188 



NOTES 

PAGE 
NUMBER 3C 



oil-

z"'O c;p 
::lUI 
tolTl 
111 
::u 

~ 
~ 
:a 
..., 
~ .... z 

r6 
CD 
0( 

..... 
CD 
CD 
I 
~ 
I\) 
oil-

~~ 
:Xl> 
m~ 
111M 
::uZ 

Gl 

~ 
I 

'"'" '"'" 
~ 

57,56,55,51,24,23,10 

71,70,69,12,11 
45,35,49 

~~--

62 .61.60 .2~ J(;mr ~.; /~ 

29,46,48 
14,54,58 

3,30,31,32,33,52,55 

2,44,65,66 
18,39,38 

14,52,55 
42,64,66,67 

19,60,61,62 
'21,22,69,70,71,35,37,40,41, 

72,45,49 



DRAWING 
NUMBER 

ITEM NUMBER DESCRIPTION REQD 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 
53 
54 

P4-1286 
4-1195 
3-1171 
7-126-256 
7-229-130 
3-1163 
3-1017-121-D 
3-1017-109-D 
3-1150-2 
7-236-06 
3-1133 
3-1134 
4-1192 
1-2016 
7-265-03 
7-265-01 
7-161-01 
7-253-02 
3-1216-1 
3-1216-2 
3-1135 
3-1135-10 
3-1205-1 
3-1205-2 
7-256-25 
Pl-1037 
Pl-1036 
P4-1097 
7-217-01 
7-183-04 
7-183-02 
7-183-03 
7-183-16 
1-1025 
7-273-18 
6-6700-02 
6-6474-01 
6-6413-08 
6-6440-04 
6-6427-03 
6-7002-34 
7-257-01 
7-311-01 
6-6226-12 
6-5204-14 
6-5205-06 
6-5205-40 
6-6211-05 
7-273-20 
6-5206-06 
6-5205-06 
6-5206-12 
6-5306-14 
6-5206-20 

P4-1189 

ENGINE GROUP ASSEMBLY 
MOUNT I HYDRAULIC PUMP 
DRIVESHAFT I PUMP 
TRANSMISSION ASSEMBLY 
AXLE ASSEMBLY 
MOUNT I TRANSMISSION 
DRIVESHAFT I FRONT 
DRIVESHAFT I REAR 
CLAMP I ACCUMULATOR 
OIL COOLER I TRANSMISSION 
MOUNT I SWAY CYLINDER I RH 
MOUNT I SWAY CYLINDER I LH 
OIL RESERVOIR WELDMENT 
CLAMP I RESERVOIR 
STRAINER I FILLER CAP 
FILLER CAP I RESERVOIR 
SIGHT GAGE I RESERVOIR 
BREATHER I RESERVOIR 
PIN I REAR AXLE PIVOT 
PIN I FRONT AXLE PIVOT 
STOP I REAR AXLE I RH 
STOP I REAR AXLE I LH 
MOUNT lOlL COOLER I RH 
MOUNT lOlL COOLER I LH 
ACCUMULATOR 
ACCELERATOR ASSY I PEDAL 
ACCELERATOR ASSY I ENGINE 
FOOT BRAKE ASSY 
SELECTOR VALVE 
PUMP DRIVE COUPLING I ENGINE SIDE 
RUBBER CUSHION I PUMP DRIVE 
PUMP DRIVE COUPLING I PUMP SIDE 
SCREW I PUMP DRIVE COUPLING 
CLAMP 1/4 HOSE 
CLAMP HALF SET I 1/4 SINGLE HOSE 
RUBBER WASHER I FRT.ENGINE MT. 
FITTING I 02 NPT K 04 JIC M-BH 
FITTING I 1/2 PIPE NIPPLE 
FITTING I 08 NPT COUPLING BLK-P 
FITTING I 02 NPT K 04 JIC 90 
HOSE I 04 K 04 K 17 LG. 
PUMP ASSEMBLY 
RADIATOR 
DOWEL PIN I ENGINE 
CAPSCREW 1/4 NC K 1 3/4 LG. 
CAPSCREW 5/16 NC K 3/4 LG. 
CAPSCREW 5/16 NC K 5 LG. 
LOCKWASHER 5/16 
COVER PLATE I 1/4 HOSE CLAMP 
CAPSCREW 3/8 NC K 3/4 LG. 
CAPSCREW 5/16 NC K 3/4 LG. 
CAPSCREW 3/8 NC K 1 1/2 LG. 
CAPSCREW 3/8 NF K 1 3/4 LG. 
CAPSCREW 3/8 NC K 2 1/2 LG. 

POWER TRAIN ASSY I SS-624 

REF 
REF 
REF 

1 
2 
2 
1 
1 
2 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

REF 
REF 
REF 
REF 
REF 
REF 
REF 
REF 
REF 
REF 
REF 

4 
4 
1 
1. 
4 
4 

REF 
REF 
REF 
REF 

4 
4 

12 
REF 

2 
4 

13 
8 

REF 

PAGE 
NUMBER 4A 



4B 

ITEM 
----

55 
56 
57 
58 
59 
60 
61 
62 
63 
64 
65 
66 
67 
&8 
&9 
70 
71 
72 
73 
74 
75 

PAGE 
NUMBER 

NUMBER DESCRIPTION 
------------ ---------------------------------
6-6211-06 LOCKWASHER 3/8 
6-6212-05 FLATWASHER 5/16 
6-6201-05 HEX NUT 5/16 NC 
6-6205-06 SELF LOCKING NUT 3/8 NC 
6-5208-28 CAPSCREW 1/2 NC )( 3 1/2 LG. 
6-5208-36 CAPSCREW 1/2 NC )( 4 1/2 LG. 
6-6211-08 LOCKWASHER 1/2 
6-6201-08 HEX NUT 1/2 NC 
6-6205-08 SELF LOCKING NUT 1/2 NC 
6-5210-12 CAPSCREW 5/8 NC )( 1 1/2 LG. 
6-5210-18 CAPSCREW 5/8 NC )( 2 1/4 LG. 
6-6211-10 LOCKWASHER 5/8 
6-6212-10 FLATWASHER 5/8 
&-5212-16 CAPSCREW 3/4 NC )( 2 LG. 
6-5312-20 CAPSCREW 3/4 NF )( 2 1/2 LG. 
6-6211-12 LOCKWASHER 3/4 
6-6202-12 HEX NUT 3/4 NF 
6-6301 LUBE FITTING 1/8 NPT STR 
6-6302 LUBE FITTING 1/8 NPT )( 90 
1-2017 VIBRATION PAD I RADIATOR 
6-6216-12 STARWASHER 3/4 

POWER TRAIN ASSY I SS-624 DRAWING 
NUMBER 

REaD 
----

23 
4 
4 

REF 
2 
2 
2 
2 
2 

REF 
REF 
REF 
REF 

8 
18 
18 
18 

4 
4 

REF 
8 

P4-118C) 



DRAWING 
NUMBER P4-1186 

N .. 
N<.O 
C\J~ .. .. 
1'0~ 
C\J~ .. .. 
~1'0 
C\J~ .. 
10 
C\J 

0 
1'0 

-

LO 
1'0 .. 
m 
~ .. 
o 
LO .. 

+ LO 

BOOM ASSEMBLY I 55-624 
PAGE 
NUMBER 5 



6 
PAGE 
NUMBER SMALL BOOM SECTION I 55-624 

DRAWING 
NUMBER P4-1232 



DRAWING 
NUMBER P5-1007 LARGE BOOM SECTION I SS-&24 

PAGE 
NUMBER 7 



7A 

ITEM NUMBER 

1 5-1006 
2 4-1181 
3 7-316-10 
4 4-1074-3 
5 4-1074-4 
& 4-1074-5 
7 4-1073-1 
B 3-1152-1 
q 3-1152-2 

10 2-1090-1 
11 6-3312-101 
12 6-3316-105 
13 3-1151 
14 3-1154 
15 6-6&00-04 
1& 7-193-05 
17 7-193-07 
IB 6-6&00-06 
1q 6-6&00-03 
20 6-6600-02 
21 7-305-01 
22 7-239-05 
23 3-1164-1 
24 3-1164-2 
25 3-1164-3 
2& 3-1155 
27 3-1169 
2B &-9610-60 
2q 6-2420-10 
30 7-316-11 
31 1-2028 
32 2-1106 
33 6-4516-24 
34 1-2024-1 
35 7-292-05 
3& 6-6301 
37 6-6303 
3B 6-5206-06 
3q 6-5206-10 
40 6-520&-14 
41 6-5206-16 
42 6-5206-22 
43 6-5206-24 
44 &-6211-06 
45 &-6212-06 
46 &-&201-06 
47 6-5208-30 
4B 6-5208-3& 
4q &-5208-40 
50 &-6211-08 
51 6-6201-08 
52 6-6275-05 
53 6-5312-40 
54 6-6211-12 

DESCRIPTION 

LARGE BOOM WELDMENT 
SMALL BOOM WELDMENT 
CYLINDER I BOOM 
ROLLER I TOP-BOT-REAR-SMALL 
ROLLER I TOP-FRONT-LARGE 
ROLLER I BOTTOM-FRONT-LARGE 
PIN I TOP-BOT-REAR-SMALL 
PIN I TOP-FRONT-LARGE 
PIN I BOTTOM-FRONT-LARGE 
PIN I BASE BOOM CYLINDER 
PIN I HEAD BOOM CYLINDER 
PIN I BASE TILT CYLINDER 
PIN I HEAD LIFT CYLINDER 
PIN I CROSS SHAFT 
THRUST WASHER 3/16 K 3 1/2 00 
NEEDLE BEARING I 1 .1/2 10 
NEEDLE BEARING I 2 10 
THRUST WASHER 118 K 4 00 
THRUST WASHER 3/1& K 3 00 
THRUST WASHER 3/1& K 3 00 
FLANGE BUSHING 
RETAINING RING 
PIN I BOOM CYLINDER ROLLER 
ROLLER I BOOM CYLINDER 
MOUNT I BOOM ROLLER 
COVER I REAR ACCESS 
GUARD I TILT VALVE 
PLASTIC PIPE 1 1/2 10 
COLLAR I HEAD LIFT CYLINDER 
CYLINDER I TILT 
SPACER I TILT VALVE GUARD 
HOSE SUPPORT 
BRONZE BUSHING 
BOOM SHIM 1 INTERNAL 
HOSE REEL ASSEMBLY 
LUBE FITTING lIB NPT STR 
LUBE FITTING 1/8 NPT K 45 
CAPSCREW 3/8 NC K 3/4 LG. 
CAPSCREW 3/8 NC K 1 1/4 LG. 
CAPSCREW 3/8 NC K 1 3/4 LG. 
CAPSCREW 3/8 NC K 2 LG. 
CAPSCREW 3/8 NC K 2 3/4 LG. 
CAPSCREW 3/8 NC K 3 LG. 
LOCKWASHER 3/8 
FLATWASHER 3/8 
HEX NUT 3/B NC 
CAPSCREW 1/2 NC K 3 3/4 LG. 
CAPSCREW 1/2 NC K 4 1/2 LG. 
CAPSCREW 1/2 NC K 5 LG. 
LOCKWASHER 1/2 
HEX NUT 1/2 NC 
SETSCREW 5/8 NC K 1 LB. 
CAPSCREW 3/4 NF K 5 LB. 
LOCKWASHER 3/4 

PAGE 
NUMBER BOOM ASSEMBLY I 55-624 

DRAWING 
NUMBER 

REQD 

1 
1 

REF 
4 
2 
2 
2 
1 
1 

REF 
REF 
REF 
REF 
REF 

4 
6 
4 

REF 
2 
2 
2 
2 
1 

1 
2 
1 
1 
1 

REF 
REF 

4 
1 

REF 
2 

REF 
6 
2 
2 
4 
4 
2 

REF 
4 

16 
& 

10 
REF 
REF 
REF 
REF 
REF 

1 
REF 
REF 

P4-1186 



DRAWING 
NUMBER 

ITEM NUMBER 

55 6-6202-12 
56 6-6215-24 
57 6-6206-24 
58 7-273-25 
5~ 7-273-26 
60 6-6477-07 
61 6-5205-14 
62 7-273-33 
63 7-273-34 
64 6-5205-16 

P4-1186 

DESCRIPTION 

HEX NUT 3/4 NF 
FLATWASHER 1 1/2 
SELF LOCKING NUT 1 1/2 NF 
CLAMP HALF SET 1 1/2 HOSE 1 TWIN 
TOP PLATE 1 1/2 HOSE CLAMP 
FITTING 1 10 JIC BH-UNION 90 
CAPSCREW 5/16 NC x 1 3/4 LG. 
CLAMP HALF SET 1 3/4 HOSE 1 TWIN 
TOP PLATE 1 3/4 HOSE CLAMP 
CAPSCREW 5/16 NC x 2 LG. 

BOOM ASSEMBLY / SS-624 

REQD 

REF 
4 
4 
6 
6 

REF 
6 
1 
1 
1 

PAGE 
NUMBER 7B 



8 

ITEM 

1 
2 
3 
4 
5 
& 
7 
8 
9 

10 
11 
12 
13 
14 

PAGE 
NUMBER 

NUMBER 
------------
7-198-01 
3-1148 
&-&30& 
1-1008 
1-1009 
2-1117 
&-&2&1-12 
&-&245-08 
&-520&-10 
&-&211-0& 
&-&202-08 
&-5205-14 
&-&211-05 
&-&201-05 

\"'--\ 

~) ) 
~I I 

~// I I 
r' ! I 
I I I 

I : I 
I I 
I I 

I 
I 
I 

I 
I 
I 

I 
I 
I 

! I 
I I I 
I I I 

C--L---=--=--- __ L_~ ---------__ =::=r.::.=, : 
-------------------____________ u 

DESCRIPTION REaD 
---------------------------------
ACTUATOR / BRAKE REF 
PEDAL / BRAKE 1 
LUBE FITTING 1/4-28 THO. 1 
YOKE / BRAKE 1 
PUSH ROD 1 
PIN / BRAKE PEDAL 1 
CLEVIS PIN 1/2 )( 1 1/2 LG. 1 
COTTER PIN 5/32 )( 1 LG. 1 
CAPSCREW 3/8 NC )( 1 1/4 LG. 2 
LOCKWASHER 3/8 2 
HEX NUT 1/2 NF 1 
CAPSCREW 5/1& NC )( 1 3/4 LG. 1 
LOCKWASHER 5/1& 1 
HEX NUT 5/1& NC 1 

5 

If-

7,8 

FOOT BRAKE ASSEMBLY 
SS-&24 / SS-&36 / SS-836-C 

DRAWING 
NUMBER P4-1097 



DRAWING 
NUMBER 

ZTEII RUllBER 
------------

1 7-249-12 
2 7-288-81 
3 6-5285-88 
4 6-6211-85 
5 6-6281-85 
6 2-1853-1 
7 6-6259-86 
8 6-6245-88 
9 7-288-82 

P1-2fl22 

I~I 
I I 

/ ;: 
I I 

I I 

I I , 
------1 

DESCRIPTIOR 

I 
I 

---------------------------------
lIARD BRAKE ASSY (SEE P4-1112) 
CABLE I PARKIRG BRAKE 
CAPSCREW 5/16 RC x 1 LG. 
LOCKWASHER 5/16 
HEX RUT 5/16 RC 
IlOUNT I BRAKE CABLE 
CLEVIS PIR 3/8 x 3/4 LG. 
COTTER PIN 5/32 x 1 LB. 
CLZP I CABLE IlOUHTZHG 

PARXZHG BRAKE ASSY I SS-624 

I 
J 
I 

REQD 

1 
1 
6 
6 
6 
1 
1 
1 
1 

PAGE 
NUMBER 9 



UI 

I TEll 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 

PA&E 
NUI1BER 

13~ 
....-12 

n---9 

2/~1I 
-+--- 10 

NUIIBER DESCRIPTION REQD 

------------ ---------------------------------
7-249-12 HAND BRAKE ASSEIIBLY 
7-249-05 SWITCH KIT 
6-6212-04 FLATWASHER 1/4 
7-249-07 CLAIIP 
7-249-08 CLAIIP BASE 
6-6258-20 CLEVIS PIN SS 5/16 x 2 1/2 
7-249-09 SPACER 
7-249-10 WASHER 
6-5205-08 CAPSCREW 5/16 NC x 1 LG. 
6-6201-05 HEX HUT 5/16 NC 
6-6211-05 LOCKWASHER 5/16 
6-6244-06 COTTER PI. 1/8 x 3/4 LG. 
7-249-11 PAL NUT 

HAND BRAKE ASSY 

LG. 

DRAWING 
NUMBER 

REF 
REF 

3 
REF 
REF 
REF 
REF 
REF 

2 
2 
2 
1 

REF 

P4-1112 



DRAWING 
NUMBER 

ITEM NUMBER 

1 7-249-01 
2 3-1173 
3 7-120-01 
4 7-194-12 
5 6-6211-06 
6 6-6201-06 
7 7-249-13 

P3-1172 

2 

DESCRIPTION 

TRANSMISSION CONTROL ASSY 
TRANS. SHIFTING KIT / MODIFIED 
CONTROL CABLE 
STUD 3/8 NC K 5 LG. 
LOCKWASHER 3/8 
HEX NUT 3/8 NC 
SHIFTING KNOB / TRANSMISSION 

TRANSMISSION CONTROL RSSEMBLY 
SS-&24 / SS-&36 / SS-83&-C 

3 

REQD 

1 
1 
2 
4 
4 
4 

REF 

PAGE 
NUMBER 11 



ITEM 

1 
2 
3 
4-
5 
fa 
7 
B 
9 

10 
11 
12 
13 

PAGE 
12 NUMBER 

3 
J 

13,12 

\ 

~ ....... 
'---

NUMBER DESCRIPTION REtlD 
------------ ---------------------------------
7-194-20 SPRING I RETURN 
7-2&6-02 CABLE I ACCELERATOR 
3-1201 MOUNT I ACCELERATOR CABLE 
7-194-07 U-BOLT WI NUTS 
6-5206-20 CAPSCREW 3/8 NC )( 2 1/2 LB. 
&-6211-0& LOCKWASHER 3/8 
1-1029 SPACER 
7-194-05 YOKE WI CLEVIS PIN & COTTER 
7-194-18 S-HOOK 
1-1017 MOUNT I RETURN SPRINB 
6-6208-04 JAM NUT 1/4-28 WI CABLE 
&-5209-08 CAPSCREW 9/16 NC )( 1 LB. 
&-&211-09 LOCKWASHER 9/16 

ACCELERATOR ASSEMBLY I 4039 ENGINE 
SS-&24 I SS-&3& 

PIN 

DRAWING 
NUMBER 

1 
REF 

1 
1 
1 
1 
1 
1 
2 
1 

REF 
REF 
REF 

P1-103& 



DRAWING 
NUMBER 

2 

I TEll NUIIBER 
------------

1 3-1080 
2 7-266-02 
3 3-1081 
4 7-194-07 
5 7-194-05 
6 6-6208-04 
7 6-6306 
8 6-5204-06 
9 6-6211-04 

10 7-194-86 

I 
I 

I 
I 
I 

,7, 10 

--------

DESCRIPTION 
---------------------------------
PEDAL I ACCELERATOR 
CABLE I ACCELERATOR 
LINKAGE I ACCELERATOR 
U-BOLT VI NUTS 
YOKE VI CLEVIS PIN & COTTER PIN 
.JAil NUT 1/4-28 VI CABLE 
LUBE FITTING I 1/4-28 STR. 
CAPSCREW 1/4 NC x 3/4 LG. 
LOCKVASHER 1/4 
SHIll I AS REQD 

P1-2027 ACCELERATOR ASSY I PEDAL I SS-624 

I 

-j 

REQD 

1 
1 
1 
1 
1 

REF 
3 
2 
2 
2 

PAGE 
NUMBER 13 



14 

ITEII NUBBER 

1 4-1217 
2 4-1218 
3 4-1220-10 
4 4-1220-20 
5 2-1103-1 
6 2-1103-2 
7 2-1102 
8 2-1105 
9 6-6284-07 

10 6-6286-06 
11 6-9601-161 
12 6-9601-114 
13 6-9601-130 
14 7-290-01 
15 6-5206-06 
16 6-6211-06 
17 6-6212-06 

DESCRIPTION 

FRONT HOUSING 
REAR HOUSING 
SIDE PANEL I RH 
SIDE PANEL I LH 
SUPPORT BRACKET I RH 
SUPPORT BRACKET I LH 
ACCESS COVER 
HANDLE I LOCKING 
ftACHINE SCREW 18-32. 1/2 LG. 
HEX NUT 18-32 
EDGING 1/4. 20 1/8 LB. 
EDGING 1/4. 14 1/4 LB. 
EDGING 1/4 x 16 1/4 LB. 
BODY BOLT 5/16 HC • 3/4 LG. 
CAPSCREV 3/8 HC x 3/4 LB. 
LOCKWASBER 3/8 
FLATVASHER 3/8 

REaD 

REF 
REF 
REF 
REF 
REF 
REF 
REF 
REF 

2 
2 
1 
1 
1 

REF 
9 
9 
9 

PAGE 
NUf1BER 

EIIGIHE EHCLDSURE ASSY I SS-624 DRAWING 
NUMBER 

P4-1222 



DRAWING 
NUMBER 

I 
I 

I 
'I I • 
I • 

I TEll 

1 
2 
3 
4 
5 
6 
7 
8 
9 

18 

HUIIBER 
------------
2-1104 
3-1166 
4-1215 
3-1893 
7-284-82 
7-284-83 
1-1826 
1-2818 
6-5286-88 
6-6212-86 

P4-1213 

2 5 

-- ENGINE --~ 
ENCLOSURE .. 

6 I rgH-N-O-EE-RE---- cckl "", I 4039 OF ENGINE .. 

I ,,/-,,"~ , "(0 ' -=== __ ==1 ="=(_ ,~, __ y __ -( 
R.H. , 

-- Ih 
"' , 

___ I 

-- 01 

~, 
'''-----

DESCRIPTIOH 
---------------------------------
IIUFFLER 1 IIODIFIED 7-282-CU 
EXHAUST PIPE 
TAILPIPE 
EXHAUST ELBOW 
IIUFFLER CLAIIP 2 1/4 DIA 
IIUFFLER CLAIIP 2 1/2 DIA 
VIBRATIOH PAD 
BRACKET 1 IIUFFLER 
CAPSCREW 3/8 HC x 1 LG. 
FLATWASHER 3/8 

EXHAUST ASSEIIBLY 1 SS-624 

REQD 

1 
1 
1 
1 
4 
2 
2 
2 
4 
4 

PAGE 
NUMBER 

, 
I , 

( 

" ) 

15 



( 
\ 

) , 
) 
l 

16 

lTEII HUIlBER 

1 7-135-81 
2 7-135-12 
3 7-135-18 
4: 7-135-89 
5 7-135-(1)7 
6 7-135-88 
7 7-135-82 
8 7-135-11 
9 7-135-85 

18 3-1178 
11 6-9612-48 
12 6-6252-13 
13 6-6252-12 
14 4-1216 
15 6-5285-86 
16 6-6211-85 
17 6-5286-18 
18 6-6211-86 

6 35 8 4 6 fREF)3(REF) 

"--~\--,, \ \ \ ~ 
~i ~ 1~~-4-II!~~-4-I: ,l 

,: il I I I q "4-..... I. ", lUI 

-- __ --u WJ U L--J 

~-----!l.J..--..J.J-'-~- ------1 
! + : 
..L-. JOHNTBEER£ I 

/r,-,\' 4039 OF ENGINE , I 
/' ~~~) "~- -- I L --1-.1 \ - --.=!:::===: 
{I < 15.16 '-------' L.H. \ 

---"""Ih--_----1 
III 

r2f 
__ -.-J// 

DESCRIPTlOR 

AIR CLEARER ASSEKBLY 
HOOD 
CUP ASSEJIBLY 
BAFFLE ASSEIIBLY 
ELEIIERT ASSEIIBLY 
CLAIIP ASSEKBLY / BODY 
1I0UIITIliG BAIID 
THUIIB SCREW 
RUBBER ELBOW 3 ID x 98 
ADAPTOR TUBE 
RUBBER HOSE 2.5 ID x 6 LG. 
CLAIIP / WORII 
CLAIIP / WORII 
AIR lliLET 
CAPSCREW 5/16 IIC x 3/4 LG. 
LOCKWASHER 5/16 
CAPSCREW 3/8 HC x 1 1/4 LG. 
LOCKWASHER 3/8 

REQD 

1 
1 

REF 
REF 
REF 
REF 

2 
REF 

1 
1 
1 
2 
3 
1 
4 
4 

REF 
REF 

PAGE 
NUI18ER AIR CLEARER ASSEIIBLY / SS-624 DRAWING 

NUMBER P4-1214: 



DRAWING 
NUMBER 

3 

ITEM NUMBER 
------------

1 7-183-04 
2 7-183-02 
3 7-183-03 
4 3-1171 
5 7-183-16 
£, 6-520£,-12 
7 £'-6211-06 
8 £'-520£,-12 
9 £'-6211-06 

10 7-183-35 

P3-1177 

~6 

DESCRIPTION REQD 
---------------------------------
COUPLING 1 ENGINE SIDE 
CUSHION 
COUPLING 1 PUMP SIDE 
DRIVE SHAFT 
SCREW 
CAPSCREW 3/8 NC K 1 1/2 LG. 
LOCKWASHER 3/8 
CAPSCREW 3/8 NC K 1 1/2 LG. 
LOCKWASHER 3/8 
PUMP DRIVESHAFT ASSY <ITEMS 

PUMP DRIVE ASSEMBLY 
S9-£'24 1 SS-G3G 1 SS-836-C 

1-5) 

1 
1 
1 
1 
2 
4 
4 
4 
4 

REF 

PAGE 
NUMBER 17 



18 

I 

I TEll 

1 
2 
3 

" 5 
6 
7 
8 
9 

PAGE 
Nl.MBER 

NUIIBER 
------------
7-196-02 
7-196-06 
7-196-07 
7-196-08 
7-196-09 
7-196-05 
3-1017-109-W 
7-196-02 
3-1017-109-D 

6 
I 

I 
3,'1;5 

7 

DESCRIPTION 

---------------------------------
CROSS & BEARING ASSEIIBLY 
SLIP YOKE 
RETAINING CAP 
RETAINING WASHER 
FELT WASHER 
SLIP YOKE ASSEIIBLY 
TUBE WELDIIENT 
CROSS & BEARING ASSEIIBLY 
DRIVESHAFT ASSY (ITEIIS 1 THRU 8) 

REAR DRIVESHAFT ASSY I SS-624 DRAWING 
NUMBER 

8 

REQD 

1 
1 
1 
1 
1 
1 
1 
1 

REF 

P1-2026 



, 

DRAWING 
NUMBER 

ITEII IlUJlBER 
------------

1 7-196-02 
2 7-196-06 
3 7-196-07 
4 7-196-08 
5 7-196-09 
6 7-196-05 
7 3-1017-121-W 
8 7-196-02 
9 3-1017-121-0 

6 
I 

I 
3,'1;5 

DESCRIPTIOIl 

7 

---------------------------------
CROSS & BEARIIlG ASSEIIBLY 
SLIP YOKE 
RETAIIlING CAP 
RETAINING WASHER 
FELT WASHER 
SLIP YOKE ASSEIIBLY 
TUBE WELDJlENT 
CROSS & BEARING ASSEIIBLY 
DRIVESHAFT ASSY (ITEIIS 1 THRU 8) 

P1-2025 FRONT DRIVESHAFT ASSY I SS-624 

8 

REQD 

1 
1 
1 
1 
1 
1 
1 
1 

REF 

PAGE 
NUMBER 19 



20 

ITEM 

1 
2 
3 
4 
5 
f., 

PAGE 
NUMBER 

NUMBER DESCRIPTION 
------------ ---------------------------------
3-103&-10 RIM BASE 
7-250-04 O-RING 
7-250-01 FLANGE 
7-250-03 LOCK RING 
7-150-01 TIRE 13.00 )( 24 
7-28&-01 VALVE STEM / AIR-CHLORIDE-FOAM 

TIRE & WHEEL ASSEMBLV 
1300 )( 24 TIRE / SPICER 703& AXLE 

DRAWING 
NUMBER 

REaD 

1 
1 
1 
1 
1 
1 

P3-1114 



NOTES 

PAGE 
NUMBER 

20A 



f'\) 

""" 
Z" Cl> 
::161 
tDPl 
I'f1 :;u 

!: 
M 

::c 
M 
Z 
(jJ 

o 
M 

a5 
i 
.... 
en 
en 
~ 
f'\) 
~ 

~~ 
::Il> 
tDE rn .... 
:;uz 

G1 

:g 
I .... 

f'\) .... .... 

12 GRAY 

12 BLUE 

BRAKE 
TAIL 27 
UGHT \ 
~ 

30 

.... 

fi3 

35 

PARKING BRAKE 
&: BUZZER 

!II! 
BRAKE 
PRESSURE 
SWITCH 

31 

28,45,46 

0: BACK-UP 
<'I HORN 

BACK-UP 
UGHT 

26 

34 

--------."' ...... -~~ ......... ~-... -...... ".-------------------, 

14 

HORN &: HORN RElAY 

11 

16 YEL 

16 YEL 7 

j==:mES 16 BLK 
16 WHT 
12 BLU 
12 GRAY 
16 ORN 

47 

fi31fi31fi3 D!:O:O: 

co coco 

16 YEL 

HORN BlfITON 

12 

~4V U''''I III 4U RED NOT 
~ -- ..... - -~ BLK USED 

FORK TILT 
BlfITON &: RElAY 

FUEL SENDER 

"F 

WHT I WHITE 
RED ! RED 
BLK I BLACK 
BLU I BLUE 
YEL I YELLOW 
BRN I BROWN 
GRN ! GREEN 
ORN I ORANGE 
GRY I GRAY 



DRAWING 
NUMBER 

ITEM NUMBER DESCRIPTION REaD 

1 
2 
3 
4 
5 
& 
7 
8 
9 

10 
11 
12 
13 
14 
15 
1& 
17, 
18 
19 
20 
21 
22 
23 
24 
25 
2& 
27 
28 
29 
30 
31 
32 
33 
34 
35 
3& 
37 
38 
39 
40 
41 
42 
43 
44 
45 
4& 
47 
48 
49 

7-172-02 
7-172-04 
7-172-10 
7-172-08 
7-172-11 
7-172-0& 
7-127-02 
7-2&8-01 
7-20&-02 
7-102-01 
7-13&-01 
7-200-07 
7-20&-07 
7-258-05 
7-172-07 
7-12&-9& 
7-303-01 
2-1071 
7-303-01 
7-172-05 
7-172-09 
7-183-18 
7-231-02 
7-172-01 
7-251-01 
7-13&-02 
7-13&-03 
7-213-01 
7-244-43 
7-244-40 
7-20&-03 
7-228-01 
7-20&-04 
7-249-05 
4-1224 
4-1134 
3-1070 
4-110& 
7-172-03 
&-7801-180-B 
&-7802-88-B 
7-244-12 
&-5204-04 
&-&211-04 
&-520&-04 
&-&211-0& 
7-127-05 
7-194-11 
7-281-01 

P4-1211 

GRGE / FUEL 
GRGE / ENGINE OIL PRESSURE 
GRGE / VOLTMETER 
GRGE / ENGINE WRTER TEMP. 
GRGE / TRRNSMISSION OIL PRESSURE 
GRGE / TRANSMISSION OIL TEMP. 
SWITCH / IGNITION / KEY 
FUSE HOLDER 
SWITCH / HEADLIGHTS 
SWITCH / SWAY CONTROL 
HEADLIGHT 
SWITCH / FORK TILT 
RELAY / FORK TILT 
SENDER / TRANS OIL PRESSURE 
SENDER / TRANS OIL TEMP. 
SWITCH / NEUTRAL START 
PRESSURE SWITCH I REV. 
DIODE ASSY / 3 AMP. 
PRESSURE SWITCH I FOR. 
SENDER / ENGINE OIL PRESSURE 
SENDER I ENGINE WATER TEMP. 
RELRY / STARTER 
PRESSURE SWITCH I HOURMETER 
HOURMETER 
BATTERY / 12 VOLT 
LIGHT I BACK-UP 
LIGHT / TAIL-BRAKE 
BACK-UP ALARM 
COIL / FORK TILT 
COIL / SWAY CONTROL 
PRESSURE SWITCH I BRAKE LIGHT 
HORN 
RELAY / HORN 
SWITCH KIT / PARKING BRAKE 
HARNESS I MAIN POWER / VALVE 
HARNESS I INSTRUMENT PANEL 
HARNESS I TRANSMISSION 
HARNESS I ENGINE 
SENDER I FUEL 
BATTERY CABLE / RED 
BATTERY CABLE / BLACK 
COIL / HEAVY DUTY I 12 VDC 
CAPSCREW 1/4 NC H 1/2 LG. 
LOCKWASHER 1/4 
CAPSCREW 3/8 NC H 1/2 LG. 
LOCKWASHER 3/8 
LIGHT / WARNING 
BUZZER I WARNING 
DIODE / ALTERNATOR 

WIRING DIAGRAM I SS-&24 

REF 
REF 
REF 
REF 
REF 
REF 
REF 
REF 
REF 
REF 
REF 
REF 

1 
1 
1 

REF 
1 
1 
1 
1 
1 
1 
1 
1 
1 

REF 
REF 

1 
REF 
REF 
REF 

1 
1 

REF 
1 
1 
1 
1 
1 
1 
1 

REF 
1 
1 
2 
2 

REF 
REF 

1 

PAGE 
NUMBER 21A 



PAGE 
22 NUMBER 

* 22 5,34 21,26 9113 

2--1--1 

24 

*(35) FUSE HOLDER wi PLUG 

36--

f6--+-

INSTRUMENT PANEL ASSEMBLY 
SS-624 I SS-636 I SS-836 

* 10,14 

* , 1,13 

* 12,13 

20 

28 

DRAWING 
NUMBER P3-1132 



DRAWING 
NUMBER 

ITEM NUMBER 

1 3-1083-50 
2 2-10&2 
3 7-172-02 
4 7-172-04 
5 7-172-0& 
& 7-172-08 
7 7-172-10 
B 7-172-11 
9 7-2&8-01 

10 7-2&8-01 
11 7-2&8-01 
12 7-2&B-01 
13 7-117-01 
14 7-117-02 
15 &-&28&-02 
1& 7-102-01 
17 7-102-04 
IB 7-127-02 
19 7-194-13 
20 7-127-05 
21 &-5204-04 
22 &-5204-0& 
23 2-107& 
24 1-1090 
25 &-5204-0B 
2& &-&211-04 
27 6-6201-04 
2B 7-194-29 
29 1-2009 
30 7-2&9-60 
31 &-62B4-07 
32 6-62B6-0& 
33 7-194-11 
34 1-200& 
35 1-2031 
36 7-102-07 
37 7-102-06 
3B 7-102-05 

P3-1132 

DESCRIPTION 

INSTRUMENT PANEL 
GAGE COVER 
GAGE I FUEL 
GAGE I ENGINE OIL PRESSURE 
GAGE I TRANS. OIL TEMP. 
GAGE I ENGINE WATER TEMP. 
GAGE I VOLTMETER 
GAGE I TRANS. OIL PRESSURE 
HOLDER 1 BRAKE LIGHT 
HOLDER I MAIN POWER I IGNITION 
HOLDER I HORN 
HOLDER 1 GAGES 1 SWAY I BUZZER 
FUSE I 15 AMP. 
FUSE I 30 AMP. 
HEX NUT .B-32 SS 
SWITCH I SWAY CONTROL 
LEGEND PLATE 
SWITCH I IGNITION KEY 
PLUG BUTTON 3/8 
LIGHT 1 WARNING 
CAPSCREW 1/4 NC H 1/2 LG. 
CAPSCREW 1/4 NC H 3/4 LG. 
MOUNT I KEY SWITCH 
PLUG 1 DASH PLATE 
CAPSCREW 1/4 NC H 1 LG. 
LOCKWASHER 1/4 
NUT 1/4 NC 
PLUG BUTTON 5/B 
MOUNT 
PLASTIC CLAMP 
MACHINE SCREW .10-32 H 1/2 LG. 
HEX NUT .10-32 
BUZZER I WARNING 
SEAL RING I GAGE 
FUSE HOLDER w/PLUG (UNIVERSAL) 
KNOB 
BOOT 
CONTACT BLOCK 1 2 Per Switch 

INSTRUMENT PANEL ASSEMBLY 
S9-624 I SS-&3& I S9-B36 

REQD 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
3 
1 
2 
1 
1 
1 
3 
1 
& 
2 
1 
2 
2 
B 
2 
1 
1 
1 
2 
2 
1 
& 

REF 
REF 
REF 
REF 

PAGE 
NUMBER 22A 



I'\) 
w 

Z-U 
Cl> 
:lGl 
1.Df11 
f11 ::u 

::t 
-< o 
;a 

F 
1-4 

n 

i .... 
1-4 
n 
.... 

fB 
~ 
I'\) .. 

zo 
C::O 
::ll> 
aJE 
(111-4 
:OZ 

'1J .. 
I .... .... 

ctI 
c.n 

Gl 

, 

23 
". 

'" ..,. 

:rlf .. T CONTROl. 27 

18 

17 
S'rEERIJil" C.RCUIT 

22 

WHet!. BRAKES 

32 

BRAKE 
CJRCUIT 

3 

SWAY CIRCUIT 
3.,. 

.... --"5, ..,...,. 

.6 

FORK ROTATE 
(OPT.OHAl.) 

15 



DRAWING 
NUMBER 

ITEM NUMBER 

1 4-1192 
2 7-257-01 
3 7-253-02 
4 7-272-03 
5 7-25&-23 
& 7-25&-03 
7 7-25&-05 
8 7-25&-1& 
9 7-25&-04 

10 7-200-81 
11 7-200-80 
12 7-31&-10 
13 7-31&-09 
14 7-31&-11 
15 7-31&-01 
1& 7-31&-05 
17 7-229-215 
18 7-229-214 
19 7-234-03 
20 7-234-04 
21 7-234-01 
22 7-234-02 
23 7-244-3& 
24 7-234-50 
25 7-217-01 
2& 7-234-49 
27 7-234-13 
28 7-234-1& 
29 7-234-37 
30 7-234-15 
31 7-25&-25 
32 7-198-01 
33 7-244-31 
34 7-234-04 
35 7-198-37 
3& 7-244-31 
37 7-234-35 
38 7-122-01 
39 7-292-05 
40 7-244-13 
41 7-292-0& 
42 7-234-54 
43 1-1092 
44 1-1093-2 
45 1-2021 

P4-1185 

DESCRIPTION 

OIL RESERVOIR WELDMENT 
PUMP ASSEMBLV 
BREATHER 
STRAINER , SUCTION 
FILTER I RETURN 
GAGE' RETURN FILTER 
ELEMENT' RETURN FILTER 
FILTER' PRESSURE 
ELEMENT' PRESSURE FILTER 
CONTROLLER , 4-WAV 
VALVE , 3 SECTION 
CVLINDER , BOOM 
CVLINDER , LIFT 
CVLINDER , TILT 
CVLINDER , SWAY 
CVLINDER , ROTATE 
CVLINDER , STEERING , LHF-RHR 
CVLINDER , STEERING , RHF-LHR 
VALVE I MOTION , BOOM 
VALVE I DUAL CHECK 
VALVE' MOTION' HEAD TILT 
VALVE' MOTION' BASE TILT 
VALVE I ELECTRIC 4-WAV 
VALVE , TILT LIMITER 
STEERING SELECTOR 
CONTROL BLOCK 
CARTRIDGE , REDUCING-RELIEVING 
CARTRIDGE , CHECK 
CARTRIDGE I NEEDLE 
CARTRIDGE , REDUCING 
ACCUMULATOR , BRAKE 
BRAKE ACTUATOR 
VALVE , ELECTRIC 4-WAV , SWAY 
VALVE I DUAL CHECK 
BRAKE TWIST LOCK 
VALVE I ELECTRIC 4-WAV , ROTATE 
VALVE , DUAL CHECK 
STEERING ORBITRAL 
HOSE REEL ASSV , RH , TILT 
SOLENOID VALVE' N.O.' PUMP 
HOSE REEL ASSV , LH , ROTATE 
VALVE , MOTION , LIFT 
RESTRICTOR FITTING 
RESTRICTOR PLUG <.0&0) 
RESTRICTOR FITTING 

HVDRAULIC SCHEMATIC I SS-&24 

REQD 

REF 
1 

REF 
1 
1 
1 

REF 
1 

REF 
1 
1 

REF 
REF 
REF 
REF 
REF 
REF 
REF 

1 
1 
1 
1 
2 
1 
1 
1 

REF 
REF 
REF 
REF 

1 
1 
1 
2 
1 

REF 
REF 

1 
1 
1 

REF 
2 

REF 
REF 
REF 

PAGE 
NUMBER 23A 



ro .. 
z-v 
r:1> 
3Gl 
mill 
1'1 
;;u 

n .... 

E .... 
-I 

..... 

i ,; 
I 
..... 
to 
to 
~ 
I\) 
,:. 

zt:J 
r::u 
::11> 
mE 
Ill .... 
;;uz 

Gl 

1:J 
,:. 
I ... ... 

o.D 
o.D 

38 

-$-
OIL 
RESERVOIR 

25,26,27 

28 

7 

2 

35,36 

36,14 

4 3 

5 29,30 

9 
21 

23 

24 13 

37 

18 

31 

9 

TANK ~ _ 39 

40 
15,20,33,34 



DRAWING 
NUMBER 

ITEM NUMBER 

1 6-6436-01 
2 6-6453-25 
3 6-6453-24 
4 6-6453-24 
5 6-6453-19 
6 6-6453-13 
7 6-6450-20 
8 6-6450-12 
9 6-6450-03 

10 7-272-03 
11 7-308-01 
12 6-9604-60 
13 6-6450-05 
14 6-5206-06 
15 3-1084 
16 7-272-01 
17 7-209-67 
18 6-7022-100 
19 7-158-36 
20 7-209-69 
21 6-7044-33 
22 6-7156-25 
23 6-7134-34 
24 6-7148-43 
25 7-256-23 
26 7-256-03 
27 7-256-05 
28 7-200-80 
29 7-256-16 
30 7-256-04 
31 7-234-49 
32 7-257-01 
33 6-5208-32 
34 6-6211-08 
35 6-5206-06 
36 6-6211-06 
37 6-6453-06 
38 6-6408-07 
39 6-6426-10 
40 6-7003-26 
41 7-244-13 

P4-1199 

DESCRIPTION 

FITTING I 20 NPT H 20 OR STR 
FITTING I 20 OR H 16 JIC 90 
FITTING I 16 OR H 10 JIC 90 
FITTING I 16 OR H 10 JIC 90 
FITTING I 16 OR H 16 JIC 90 
FITTING I 12 OR H 10 JIC 90 
FITTING I 12 OR H 12 JIC STR 
FITTING I 08 OR H 08 JIC STR 
FITTING I 04 OR H 04 JIC STR 
STRAINER I SUCTION 
HOSE FITTING I 24 OR H 2.0 ID 
HOSE-SUCTION 2 H 7.5 LG. 35W 
FITTING I 06 H 04 JIC STR 
CAPSCREW 3/8 NC H 3/4 LG. 
SUCTION FITTING 
T-HOSE CLAMP 
O-RING I PRESSURE SIDE 
HOSE I 04 M 04-90 H 50 LG. 
SPLIT FLANGE KIT 
O-RING I SUCTION SIDE 
HOSE I 10 H 08-90 H 16.5 LG. 
HOSE I 12 M 16-90 SF H 12.5 LG. 
HOSE I 10 H 10 H 17 LG. 
HOSE I 16 H 16 H 21.5 LG. 
FILTER I RETURN 
GAGE I RETURN FILTER 
ELEMENT I RETURN FILTER 
VALVE I 3 SECTION 
FILTER I PRESSURE 
ELEMENT I PRESSURE FILTER 
CONTROL BLOCK 
PUMP ASSEMBLY 
CAPSCREW 1/2 NC H 4 LG. 
LOCKWASHER 1/2 
CAPSCREW 3/8 NC H 3/4 LG. 
LOCKWASHER 3/8 
FITTING I 06 OR H 06 JIC 90 
FITTING I 1 NPT FLUSH PLUG 
FITTING I 08 NPT H 06 JIC 45 
HOSE I 06 H 06 M 13 LG. 
SOLENOID VALVE ASSEMBLV I N.O. 

CIRCUIT I TANK-PUMP I 99-624 

REQD 

1 
1 
1 
1 
1 
1 
1 
1 
1 

REF 
1 
1 
1 
3 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 

REF 
REF 
REF 
REF 
REF 
REF 
REF 
REF 

4 
4 
4 
7 
1 
1 
1 
1 

REF 

PAGE 
NUMBER 24A 



25 PAGE 
NUMBER 

L.H. LIFT CYL. 

21 
3 

5 

5 

22,26,17 
~~&:xxx:ltsrs.9 

12 

15 

15 
15 

8 

16 

3 

2 

R.H. UFT CYL. 

21 

2,2,13 

18,19,20 

6 6 

11 

o BOOM 0 

o TILT 0 

'~ LIFT c:r 
0 0 8 

2 

24 
16 

2 2 9 

25 25 

16 16 

10 10 

@> @> 
TANK 

CIRCUIT / LIFT / SS-624 DRAWING 
NUMBER P4-1200 



ITEM NUMBER DESCRIPTION REDO 
---- ------------ --------------------------------- ----

I &-&450-1& FITTING I 10 OR x 10 JIC STR 2 
2 &-&453-04 FITTING I 0& OR K 04 JIC 90 8 
3 &-&477-07 FITTING I 10 OR K 10 JIC 90 2 
4 &-&453-12 FITTING I 10 JIC BH-UNION 90 4 
5 &-&457-05 FITTING I 0& OR HEX HD PLUG 4 
& &-&453-11 FITTING I 08 OR x 10 JIC 90 2 
7 &-&450-17 FITTING I 12 OR K 10 JIC STR 2 
8 &-&481-07 FITTING I 10 JIC SW-RN-TEE 2 
9 &-&450-05 FITTING I 0& OR K 04 JIC STR 2 

10 &-&425-05 FITTING I 08 NPT K 04 JIC STR 2 
11 &-7005-44 HOSE I 10 K 10 K 22 LG. 3 
12 &-7025-44 HOSE I 10 K 10-90 x 22 LG. 2 
13 &-7002-17 HOSE I 04 K 04 K 8.5 LG. 1 
14 &-7002-100 HOSE I 04 K 04 K 50 LG. 1 
15 &-7025-100 HOSE I 10 K 10-90 K 50 LG. 4 
1& &-7002-2& HOSE I 04 K 04 K 13 LG. 4 
17 &-&214-0& LOCKWASHER 3/8 HI-COLLAR 8 
18 &-5205-1& CAPSCREW 5/1& NC K 2 LG. 2 
19 &-&211-05 LOCKWASHER 5/1& 2 
20 &-&201-05 HEX NUT 5/1& NC 2 
21 7-31&-09 CYLINDER I LIFT REF 
22 7-234-54 VALVE I MOTION REF 
23 7-234-04 VALVE I DUAL CHECK REF 
24 7-200-80 VALVE I 3 SECTION REF 
25 7-244-3& VALVE I ELECTRIC 4-WAY REF 
2& &-5&0&-22 CAPSCREW SH 3/8 NC K 2 3/4 LG. 8 

DRAWING PAGE 
2SA NUMBER P4-1200 CIRCUIT I LIFT I SS-&24 NUMBER 



2& PAGE 
NUMBER 

co 

to 
..-

0::: 
W 
a 
z 
.-l r 
0 

2 
r--- 0 

0 ..- m 

(J) 

CIRCUIT I BOOM I SS-624 

0 

co 
..-
L{) 
..-
'¢ 
..-

N 

DRAWING 
NUMBER 

N 

P4-1201 



ITEM NUMBER DESCRIPTION REQD 
---- ------------ --------------------------------- ----

1 &-7005-19& HOSE 1 10 K 10 K 98 LB. 2 
2 &-7134-320 HOSE 1 10 K 10 K 1&0 LB. 1 
3 &-7014-25 HOSE 1 08 K 10 K 12.5 LB. 1 
4 &-7134-34 HOSE 1 10 K 10 K 17 LB. 1 1 
5 &-&477-07 FITTINB 1 10 JIC BH-UNION 90 2 
& &-&481-07 FITTINB 1 10 JIC SW-RN-TEE 1 
7 &-&452-1& FITTING 1 0& OR K 08 JIC 45 1 
8 &-&453-12 FITTINB 1 10 OR K 10 JIC 90 1 
9 &-&457-05 FITTING 1 0& OR PLUB 1 

10 &-&450-1& FITTING 1 10 OR x 10 JIC STR 1 
11 &-&453-13 FITTING 1 12 OR x 10 JIC 90 2 
12 7-200-80 VALVE 1 3 SECTION REF 
13 7-31&-10 CYLINDER 1 BOOM REF 
14 7-234-03 VALVE 1 MOTION REF 
15 &-560&-22 CAPSCREW SH 3/8 NC x 2 3/4 LG. 4 
16 &-6214-06 LOCKWASHER 3/8 NC HI-COLLRR 4 
17 6-6252-19 HOSE CLRMP 4 

DRAWING P4-1201 
PAGE 2&R NUMBER CIRCUIT 1 BOOM 1 SS-&24 NUMBER 



I\) ..., 

Z"U 
C:l> 
3G1 ann 
I'll :;u 

z'=' 
C::;U 
3l> 
mE m .... :;uz 

G'I 

"C .. 
I .... 
~ .... 

11 11 

15 15 

25 25 



DRAWING 
NUMBER 

ITEM NUMBER 

1 7-316-11 
2 7-234-01 
3 6-5606-22 
4 6-6214-06 
5 7-234-02 
6 6-5606-14 
7 6-6453-04 
8 6-6453-09 
9 6-6453-06 

10 6-6450-12 
11 6-6477-07 
12 6-6480-07 
13 6-6450-15 
14 6-6450-17 
15 6-6450-05 
16 6-7022-60 
17 6-7002-26 
18 6-7003-40 
19 6-7014-&0 
20 &-7014-312 
21 &-7034-380 
22 &-7025-3& 
23 6-7002-26 
24 7-200-80 
25 7-244-3& 
2& 7-234-04 
27 7-292-05 
28 &-5208-40 
29 &-&201-08 
30 &-&211-08 
31 6-7025-44 
32 6-&450-1& 
33 &-&485-03 
34 7-234-50 
35 &-7002-42 
3G &-&453-04 
37 7-273-25 
38 7-273-26 
39 6-5205-14 

P4-1221 

DESCRIPTION 

CYLINDER I TILT 
VALVE I MOTION 
CAPSCREW SH 3/8 NC K 2 3/4 LG. 
LOCKWASHER 3/8 HI-COLLAR 
VALVE I MOTION 
CAPSCREW SH 3/8 NC K 1 3/4 LG. 
FITTING I 0& OR K 04 JIC 90 
FITTING I 08 OR K 08 JIC 90 
FITTING I 0& OR K 06 JIC 90 
FITTING I 08 OR K 08 JIC STR 
FITTING I 10 JIC BH-UNION 90 
FITTING I 10 JIC SW-BR-TEE 
FITTING I 08 OR K 10 JIC STR 
FITTING I 12 OR K 10 JIC STR 
FITTING I 0& OR K 04 JIC STR 
HOSE I 04 K 04-90 K 30 LG. 
HOSE I 04 K 04 K 13 LG. 
HOSE I 0& K 0& K 20 LG. 
HOSE I 08 K 10 K 30 LG. 
HOSE I 08 K 10 K 15& LG. 
HOSE I 08 K 10-90 K 190 LG. 
HOSE I 10 K 10-90 K 18 LG. 
HOSE I 04 K 04 K 13 LG. 
VALVE I 3 SECTION 
VALVE I ELECTRIC 4-WAY 
VALVE I DUAL CHECK 
HOSE REEL ASSEMBLY 
CAPSCREW 1/2 NC K 5 LG. 
HEX NUT 1/2 NC 
LOCKWASHER 1/2 
HOSE I 10 K 10-90 K 22 LG. 
FITTING I 10 OR K 10 JIC STR 
FITTING I 10 OR K 10 JIC FEM.SW. 
VALVE I TILT LIMITER 
HOSE I 04 K 04 K 21 LG. 
FITTING I 0& OR K 04 JIC 90 
CLAMP HALF SET I 1/2 HOSE I TWIN 
COVER PLATE I 1/2 HOSE CLAMP 
CAPSCREW 5/16 NC K 1 3/4 LG. 

CIRCUIT I TILT I SS-&24 

REtlD 

REF 
REF 

4 
8 

REF 
4 
£:, 

1 
2 
5 
2 
2 
2 
2 
2 
1 
1 
1 
2 
2 
2 
1 
2 

REF 
REF 
REF 
REF 

2 
2 
2 
1 
1 
1 

REF 
REF 
REF 

1 
1 
1 

PAGE 
NUMBER 27A 



N 
CI 

Z"O 
Cl> 
::IG1 
WI11 
111 ::;u 

n .... 
:a 
E .... 
-I 

..... 
en 
-I 

m :a .... 
z 
til 
..... 
en 
CD 

~ 
N 
,j:Io 

~~ 
:ll> 
WE 
111 .... 
::;UZ 

G1 

'0 
,j:Io 
I .... 
I 

16 

6 

6 

20 

RH FRONT 
STEERING 
CYLINDER 

"---- 1 

LH FRONT 
STEERING 
CYLINDER 

2 

1 

8 

I 

5 

3 

14 
12 

CYL-1 

3 ,---

~~ST 

CONTROL 
BLOCK 

10 
9 

19 

RH REAR 
STEERING 
CYLINDER 

1 

2 

18 

2 

1 

{ 

1 
~~; , ~ 

)( ~,,~~ ~5?5(5<X5<X5CX'X50($<X5<5<X5<5<500(5?500(5(${5(${5(I--@ TAN K LH REAR 
STEERING 

13 CYLINDER 

20 

6 

6 

16 



ITEM NUMBER DESCRIPTION REQD 
---- ------------ --------------------------------- ----

I &-6453-06 FITTING I 06 OR )( 06 JIC 90 4 
2 &-6455-05 FITTING I 0& OR )( 06 JIC RN-TEE 4 
3 &-6450-12 FITTING I 08 OR )( 08 JIC STR 4 
4 &-&453-09 FITTING I 08 OR )( 08 JIC 90 1 
5 &-&450-15 FITTING I 08 OR )( 10 JIC STR 1 
& 6-7023-62 HOSE I 06 )( 06-90 )( 31 LG. 4 
7 &-7013-158 HOSE I 0& )( 08 )( 79 LG. 1 
8 (,-7003-194 HOSE I 0& )( 0& )( 97 LG. 1 
9 (,-7003-13& HOSE I 0& )( 06 )( &8 LG. 1 

10 7-234-49 CONTROL BLOCK REF 
11 (,-7004-124 HOSE I 08 )( 08 )( &2 LG. 1 
12 (,-7004-32& HOSE I 08 )( 08 )( 1&3 LG. 1 
13 (,-7005-288 HOSE I 10 )( 10 )( 144 LG. 1 
14 7-122-01 STEERING ORBITRAL REF 
15 7-217-01 SELECTOR VALVE REF 
1& 7-229-214 CYLINDER I RH FRT & LH REAR REF 
17 (,-&450-09 FITTING I 08 OR )( 0& JIC STR 3 
18 &-7003-9(, HOSE I 0& )( 0& )( 48 LG. 1 
19 (,-6425-18 FITTING I 12 NPT )( 10 JIC STR 1 
20 7-229-215 CYLINDER I LH FRT & RH REAR REF 

.. 

DRAWING 
P4-1202 

PAGE 
28A NUMBER CIRCUIT I STEERING I 9S-&24 NUMBER 



1 

----~.-----

7 

8 

CONTROL 
BLOCK 

13 

8 
LIFT UP 

4 

8 BOOM OUT 

8 
BOOM IN 

BOOM 
TILT 
LIFT 

14 

4 

8 
LIFT DOWN 

1 (5 PLACES) 

~--6 

12 

10 

15,1 6,17,18 

5 

'-TANK 

PAGE 
2') NUMBER CIRCUIT I 4-WAV CONTROLLER I SS-624 DRAWING 

NUMBER 

9 

3 

1 1 

P4-1203 



DRAWING 
NUMBER 

ITEM NUMBER 

1 6-6450-05 
2 6-6450-08 
3 6-6482-05 
4 6-6453-04 
5 6-6426-10 
6 7-200-81 
7 7-234-4'l 
8 6-7002-260 
'l 6-7003-124 

10 6-7003-44 
11 6-7003-150 
12 7-1'l8-01 
13 6-6457-05 
14 7-200-80 
15 7-244-36 
16 6-5204-12 
17 6-6211-04 
18 6-6212-04 
l'l 6-6450-0'l 

DESCRIPTION 

FITTING / 06 OR M 04 JIC STR 
FITTING / 06 OR M 06 JIC STR 
FITTING / 06 JIC TEE 
FITTING / 06 OR M 04 JIC 'l0 
FITTING / 08 NPT M 06 JIC 45 
CONTROLLER / 4-WAV 
CONTROL BLOCK 
HOSE / 04 M 04 K 130 LG. 
HOSE / 06 M 06 M 62 LG. 
HOSE / 06 M 06 M 22 LG. 
HOSE / 06 M 06 K 75 LG. 
ACTUATOR / BRAKE 
FITTING 1 06 OR HEX HD PLUG 
VALVE / 3 SECTION 
VALVE 1 ELECTRIC 4-WAV 
CAPSCREW 1/4 NC M 1 1/2 LG. 
LOCKWASHER 1/4 
FLATWASHER 1/4 
FITTING I 08 OR M 06 JIC STR 

P4-1203 CIRCUIT I 4-WAV CONTROLLER / SS-624 

REDO 

6 
1 
1 
4 
1 

REF 
REF 

5 
1 
1 
1 

REF 
1 

REF 
REF 

4 
4 
4 
1 

PAGE 
NUMBER 29A 



7 

L.H. SWAY 
CYLINDER 

8 

6 5 

3 

2 

129 

1, 14,15 

6 11,12 

18,21,22 

16 

o 

8 8 

9 

~ 
9 

13 

16 

T1 0 
CONTROL 
BLOCK 

o 

13 

129 

3 

R.H. SWAY 
CYLINDER 

1 
2 

8 

11,12 
4 

7 

1,14,15 

10 

23,24,25 

17,19,20 

PAGE 
30 NUMBER CIRCUIT I SWAY I SS-624 

DRAWING 
NUMBER P4-1204 



DRAWING 
NUMBER 

ITEM NUMBER 

1 7-234-04 
2 &-&453-04 
3 &-&452-19 
4 &-&454-0& 
5 &-&450-0& 
& &-6453-09 
7 7-316-01 
8 &-7002-5& 
9 &-7004-36 

10 &-7033-296 
11 1-1092 
12 1-1093-2 
13 6-7003-3& 
14 &-6211-05 
15 &-5205-14 
1& &-&450-08 
17 7-244-31 
18 7-234-49 
19 &-5204-04 
20 6-6211-04 
21 &-5205-20 
22 6-&211-05 
23 7-273-27 
24 7-273-23 
25 &-5205-10 

P4-1204 

DESCRIPTION 

VALVE I DUAL CHECK 
FITTING I 0& OR K 04 JIC 90 
FITTING I 06 OR K 04 JIC 45 
FITTING I 08 OR K 08 JIC BR-TEE 
FITTING I 08 OR K 04 JIC STR 
FITTING I 08 OR K 08 JIC 90 
CYLINDER 1 SWAY 
HOSE I 04 K 04 K 28 LG. 
HOSE I 08 K 08 K 18 LG. 
HOSE I 0& K 08-90 K 148 LG. 
RESTRICTOR FITTING 
RESTRICTOR PLUG (.0&0) 
HOSE I 06 K 0& K 18 LG. 
LOCKWASHER 5/16 
CAPSCREW 5/1& NC K 1 3/4 LG. 
FITTING I 0& OR K 06 JIC STR 
VALVE 1 ELECTRIC 
CONTROL BLOCK 
CAPSCREW 1/4 NC K 1/2 LG. 
LOCKWASHER 1/4 
CAPSCREW 5/16 NC K 2 1/2 LG. 
LOCKWASHER 5/1& 
CLAMP HALF SET 1 3/8 HOSE ITWIN 
COVER PLATE I 3/8 HOSE CLAMP 
CAPSCREW 5/16 NC K 1 1/4 LG. 

CIRCUIT I SWAY I 9S-&24 

REGD 

REF 
2 
2 
2 
2 
2 

REF 
4 
2 
2 
2 
2 
2 
4 
4 
& 

REF 
REF 

4 
4 
3 
3 
1 
1 
1 

PAGE 
NUMBER 30A 



w ... 
z"O 
~~ 
anI'S 
111 ::u 

n .... 
~ c: .... 
.... 
..... 
1:1' 

I m 
..... 

m 
~ 
I'\) .. 

zo 
c:::u 
::11> 
mE 
111M 
::uz 

G1 

"0 .. 
I ... 
~ 

L.H. REAR 
WHEEL BRAKE 

26,27,28 

4 

8 

26,27,28 

R.H REAR 
WHEEL BRAKE 

25 

8 

25 

7 

19 5 

1 

12 

5 

20,21,22,23 

5~ 15 

CLUTCH 
CUT-OFF 

13 

1 

1 1 

16 

4 

14 

4 

24 

18 

CONTROL 
BLOCK 

BK 

nr---17 

+1 1+ 

+ 

3 9 

10 

25 

L.H. FRONT 
WHEEL BRAKE 

8 

2 
26,27,28 

8 

4 

8 

26,27,28 

R.H. FRONT 
WHEEL BRAKE 



DRAWING 
NUMBER 

ITEM NUMBER 

1 6-6450-06 
2 7-229-217 
3 1-2014 
4 6-6482-03 
5 6-6427-03 
6 6-6432-03 
7 7-198-01 
8 6-7022-94 
9 7-256-25 

10 6-7002-100 
11 6-7002-180 
12 6-7002-50 
13 6-7002-144 
14 6-7002-34 
15 6-7052-100 
16 6-7002-130 
17 6-7002-180 
18 7-234-49 
19 7-198-37 
20 6-5204-06 
21 6-6211-04 
22 6-6212-04 
23 6-6201-04 
24 6-6452-19 
25 1-1025 
26 7-273-18 
27 7-273-20 
28 6-5204-14 

P4-1205 

DESCRIPTION 

FITTING 1 08 OR K 04 JIC STR 
FITTING 1 WITH RXLE 
FITTING 1 RCCUMULRTOR 
FITTING 1 04 JIC TEE 
FITTING 1 02 NPT K 04 JIC 90 
FITTING 1 02 NPT K 04 JIC RN-TEE 
RCTURTOR 1 BRRKE 
HOSE 1 04 K 04-90 K 47 LG. 
RCCUMULRTOR 1 BRRKE 
HOSE 1 04 K 04 K 50 LG. 
HOSE 1 04 K 04 K 90 LG. 
HOSE 1 04 K 04 K 25 LG. 
HOSE 1 04 K 04 K 72 LG. 
HOSE 1 04 K 04 K 17 LG. 
HOSE 1 04-90 K 04-90 K 50 LG. 
HOSE 1 04 K 04 K 65 LG. 
HOSE 1 04 K 04 K 90 LG. 
CONTROL BLOCK 
BRAKE TWIST LOCK 
CAPSCREW 1/4 NC K 3/4 LG. 
LOCKWASHER 1/4 
FLATWRSHER 1/4 
HEX NUT 1/4 NC 
FITTING 1 06 OR K 04 JIC 45 
CLRMP 
CLRMP HRLF SET 1 1/4 SINGLE HOSE 
COVER PLRTE 1 1/4 HOSE CLRMP 
CAPSCREW 1/4 NC K 1 3/4 LG. 

CIRCUIT 1 BRRKE 1 SS-624 

REDD 

2 
REF 

1 
4 
3 
1 

REF 
4 

REF 
1 
1 
1 
1 
1 
1 
1 
1 

REF 
REF 

2 
2 
2 
2 
1 
4 
4 
4 
8 

PAGE 
NUMBER 31A 



32 PAGE 
NUMBER 

£X) 

0 

~ 
I 

I 
I 

® N '<t 

N 
~ .- @>--Z 

~ 
-1 0-W 
::> 
LL 

t') 
.-

..- N 

CIRCUIT I FUEL I JD-4039 I JD-4045 
59-624 I 55-636 I 95-836 

'<t 

DRAWING 
NUMBER P3-1103 



DRAWING 
NUMBER 

ITEM NUMBER DESCRIPTION 
---- ------------ ---------------------------------

I 7-272-05 FUEL 5TRAINER 
2 &-6423-10 FITTING I 08 )( 0& BRASS HOSE END 
3 &-6423-08 FITTING I 04 )( 0& BRASS HOSE END 
4 &-&252-01 HOSE CLAMP I NO. & 
5 6-&423-07 FITTING 1 02 )( 0& BRASS HOSE END 
£, &-6422-01 FITTING 1 02 )( 02 NPT BRASS ELBOW 
7 &-6424-05 FITTING 1 04 )( 04 BRASS TUBE END 
8 6-9£'05-&40 HOSE-FUEL 3/8 )( 80 LG. 
9 6-9&05-544 HOSE-FUEL 3/8 )( &8 LG. 

10 &-&408-0& FITTING 1 NPT FLUSH PLUG 3/4 
11 1-1034 TUBE 1 FUEL LINE 
12 7-2&4-01 FILLER CAP I FUEL 
13 4-1124 FUEL TANK 1 BATTERY BOX 

P3-1103 
CIRCUIT I FUEL I JD-4039 I JD-4045 
55-624 I 55-636 I 55-836 

REQD 
----

1 
2 
1 
4 
1 
1 
1 
1 
1 
1 
1 

REF 
REF 

PAGE 
NUMBER 32A 



33 PAGE 
NUMBER 

.... 
eN a 
"'!. 
0) .... 
10 .... 
N 

0) 

o ---R» 

'xgxxxJt 

o ,... 

CIRCUIT lOlL COOLER 
88-&24 I SS-636 I SS-83&-C 

...... 
eN a 
"'!. 
0) 

a:i .... 
~ 

DRAWING 
NUMBER P4-1305 



DRAWING 
NUMBER 

ITEM NUMBER 

1 7-236-06 
2 3-1205-1 
3 3-1205-2 
4 6-7006-58 
5 6-7026-52 
6 6-9611-272 
7 6-9611-632 
8 6-6413-07 
9 6-6423-18 

10 6-6252-04 
11 6-6450-20 
12 6-6453-15 
13 6-6406-11 
14 6-6438-04 
15 6-6406-07 
16 6-6427-18 
17 6-6437-04 
18 6-5205-06 
19 6-6211-05 
20 6-6201-05 
21 6-6212-05 

P4-1305 

DESCRIPTION 

OIL COOLER 
MOUNT lOlL COOLER 
MOUNT lOlL COOLER 
HOSE I 12 x 12 x 29 LB. 
HOSE I 12 x 12-90 x 26 LB. 
HOSE-HEATER 3/4 H 34 LB. 
HOSE-HEATER 3/4 H 79 LB. 
FITTINB I 1/2 PIPE NIPPLE 
HOSE END I 12-08 MALE PIPE 
HOSE CLAMP / NO. 12 
FITTINB I 12 OR H 12 JIC STR 
FITTINB I 12 OR H 12 JIC 90 
FITTINB I NPT REDUCER 1 x 1/2 
FITTINB I 08 NPT ELBOW BLK-P 
FITTINB I NPT REDUCER 3/4 K 1/2 
FITTINB I 12 NPT K 12 JIC 90 
FITTINB I 08 NPT ST ELB BU{-P 
CAPSCREW 5/16 NC K 3/4 LB. 
LOCKWASHER 5/16 
HEX NUT 5/16 NC 
FLATWASHER 5/16 

CIRCUIT lOlL COOLER 
SS-624 / SS-636 / SS-836-C 

REQD 

1 
1 
1 
1 
1 
1 
1 
1 
4 
4 
1 
1 
1 
1 
2 
2 
2 
4 
4 
4 
4 

PAGE 
NUMBER 33R 



w 
~ 

z"U r:l> 
3G1 
U»JTI 
f'I'I 
::0 

n 
M 

g 
M 
-; 

..... 
'tI 

~ 
Ul 

~ 
~ 

~ 
..... 

f8 
~ 
IU 
~ 

ze r:::u 
iI~ 
f'I'IM 
:uz 

en 

'tI 
~ 
I 
~ 

I'U 
~ 

N 

SET SWAY SPEED 

(1) PUMP PRESSURE 
SET CONTROL PRESSURE 

(2) STEERING PRESSURE 

I 
(G4) = 500 PSI 

(3) BRAKE ACCUMULATO_R PRESSURE SET STEERING PRESSURE 

(4) CONTROL PRESSURE (G2) = 2250 PSI 

(5) TILT LIMITER PRESSURE_ 
1 

G1 
---t> 

G4 G2 

4 3 5",,- ~ \G31 I I 
\ I I I 

crb- 11 1 ~ bNW5bN5NW# 1 !'vi V'I N --I 

4' ;~ I • <XX=X=XXMM 2IZXXXX"gZXx,fx",\ /8 I S~5~1~ ~~~~S~~IE 

4 

5 
I 

\ 
5 6 6 

~ 

2 



DRAWING 
NUMBER 

ITEM NUMBER DESCRIPTION 
------------ ---------------------------------

1 6-6450-05 FITTING I 06 OR )( 04 JIC STR 
2 6-6453-04 FITTING I 06 OR )( 04 JIC 90 
3 7-302-01 PRESSURE CHECK I MALE 
4 7-302-02 PRESSURE CHECK I FEMALE 
5 6-7002-42 HOSE I 04 )( 04 )( 21 LG. 
6 6-7002-42 HOSE I 04 )( 04 )( 21 LG. 
7 7-234-49 CONTROL BLOCK 
8 7-234-50 VALVE I TILT LIMITER 

P4-1212 CIRCUIT I PRESSURE CHECKS I SS-624 

REDD 

4 
1 
5 
2 
2 
3 

REF 
REF 

PAGE 
NUMBER 34A 



tif 
z"'O 
C:~ 
:1m .urn 
111 
::u 

enn 
UlM 
1::tI 

(TIC") 
rue: 
~M 

-oj 
..... , 
m'C 
1::tI 

(TIm 
wen 
(TIUl 

e: 
,::tI 

m 
mUl 
IS: 

CDM 
~-oj ,2 
C") 

~~ 
:11> 
.uE 
111M 
::uz 

m 

"0 
~ 
I 
~ 

i 

7 10 

5 

8,11,12 

1 

NEUTRAL START SWITCH 

CLUTCH CUT-OFF 

3rd 2nd 
1 st 

6 

\A.-I -9 

FORWARD PRESSURE 

2nd GEAR PRESSURE 

REVERSE PRESSURE 



DRAWING 
NUMBER 

ITEM NUMBER 
------------

1 &-7002-42 
2 &-7002-42 
3 &-&427-03 
4 &-&425-03 
5 1-1019 
& &-&422-01 
7 7-303-01 
8 &-5207-40 
9 &-&409-01 

10 &-&427-03 
11 &-&211-07 
12 &-&212-0& 

P4-1208 

DESCRIPTION 
---------------------------------
HOSE I 04 )( 04 )( 21 LG. 
HOSE I 04 )( 04 )( 21 LG. 
FITTING I 02 NPT )( 04 JIC 90 
FITTING I 02 NPT )( 04 JIC STR 
MOUNT 
FITTING I 02 )( 02 NPT BRASS ELBOW 
PRESSURE SWITCH 
CAPSCREW 711 & NC )( 5 LG. 
FITTING I 02 NPT HEX HD PLUG 
FITTING I 02 NPT )( 04 JIC 90 
LOCKWASHER 7/1& 
FLATWASHER 3/8 

CIRCUIT I PRESSURE SWITCH 
SS-&24 I SS-63& I SS-836-C 

REQD 

1 
1 
2 
2 
2 
3 

REF 
1 

REF 
REF 

1 
1 

PAGE 
NUMBER 35A 



3& 

ITEM 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 

PAGE 
NUMBER 

5 

'-____ ---II .... 

NUMBER DESCRIPTION 
------------ ---------------------------------
7-172-07 SENDER I TRANS. OIL TEMP. 
7-172-09 SENDER I ENGINE WATER TEMP. 
7-183-18 RELAY I STARTER 
1-1024 MOUNT I STARTER RELAY 
&-6406-04 FITTING I NPT REDUCER 1/2 )( 3/8 
6-5209-08 CAPSCREW 9/1& NC )( 1 LG. 
6-6211-09 LOCKWASHER 9/16 
6-5204-04 CAPSCREW 1/4 NC )( 1/2 LG. 
6-6211-04 LOCK WASHER 1/4 
6-6212-04 FLATWASHER 1/4 
1-1094 GROUND WIRE I STARTER RELAY 

STARTER RELAY I SENDER ASSEMBLY 
SS-624 I SS-636 I SS-836-C 

DRAWING 
NUMBER 

REOD 

REF 
REF 
REF 

1 
2 
1 
1 
2 
2 
2 
1 

PIt-1210 



DRAWING 
NUMBER 

ITEM 

1 
2 
3 
4 
5 
& 
7 
8 
':} 

10 
11 
12 
13 
14 
15 

9 

CLARK 
18000 SERIES 

TRANS. 

NUMBER 
------------
7-258-05 
7-172-05 
7-231-02 
7-172-01 
1-1022 
&-&422-01 
&-&ft06-03 
&-&404-01 
&-&40&-01 
&-&410-03 
&-520&-0& 
&-&211-0& 
&-&212-0& 
&-&284-02 
£,-&286-0& 

P4-120,:} 

15 

DESCRIPTION 
---------------------------------
SENDER 1 TRAN. OIL PRESSURE 
SENDER 1 ENGINE OIL PRESSURE 
PRESSURE SWITCH I HOURMETER 
HOURMETER 
MOUNT I HOURMETER 
FITTING I 02 H 02 NPT BRASS ELBOW 
FITTING 1 NPT REDUCER 3/8 H 1/8 
FITTING I 02 NPT ELBOW 
FITTING 1 NPT REDUCER 1/4 x lIB 
FITTING 1 1/8 PIPE NIPPLE 
CAPSCREW 3/8 NC H 3/4 LG. 
LOCKWASHER 3/8 
FLATWASHER 3/8 
MACHINE SCREW 8-32 H 1/2 LG. 
HEX NUT 10-32 

HOURMETER I SENDER ASSEMBLY 
SS-624 I SS-636 I SS-83£'-C 

REDD 

REF 
REF 
REF 
REF 

1 
1 
1 
1 
1 
1 
2 
2 
2 
3 
1 

PAGE 
NUMBER 37 



38 

ITEM 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 

PAGE 
NUMBER 

'*' '*' '*' '*' 4 6 5 6 8 

19 7 1 17 

NUMBER DESCRIPTION 

3 '*' 11 

2 12 

'*' 
14 

------------ ---------------------------------
7-316-130 TUBE WELDMENT 
7-316-120 SHAFT 
7-316-100 HEAD 
7-316-110 PISTON 
7-316-52 SEAL I PISTON (*) 
7-316-63 WEAR RING I PISTON (*) 
7-316-72 SELF-LOCKING NUT 
7-316-77 O-RING I STUB SHAFT (*> 
7-316-78 O-RING I HEAD (*) 
7-316-79 BACK-UP RING I HEAD (*) 
7-316-42 WEAR RING I HEAD (*) 
7-316-22 SEAL 1 SHAFT (*) 

7-316-32 WIPER 1 SHAFT (*) 

7-316-95 CAPSCREW 7/16 
7-316-154 BRONZE BUSHING I Ref 6-4512-16 
7-316-154 BRONZE BUSHING I Ref 6-4512-16 
7-316-140 SPACER 
7-316-150 LUBE FITTING 
7-316-150 LUBE FITTING 

7-900-20 SEAL KIT 1 ITEMS MARKED (*) 

'*' 13 18 

15 

REQD 

1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
2 
1 
1 
6 
1 
1 
1 
1 
1 

REF 

SWAY CYLINDER I 7-316-01 
SS-624,SS-636,SS-836 SQUARE SHOOTER 

DRAWING 
NUMBER P4-134S 



DRAWING 
NUI'1BER 

* * 16 4 6 5 

7 1 

ITEM NUMBER 

* 8 

17 

DESCRIPTION 

3 * 11 

2 12 

* 
14 

------------ ---------------------------------
1 7-316-138 
2 7-316-117 
3 7-316-102 
4 7-316-112 
5 7-316-59 
6 7-316-68 
7 7-316-73 
8 7-316-80 
9 7-316-83 

10 7-316-84 
11 7-31&-45 
12 7-316-25 
13 7-316-35 
14 7-316-9& 
15 7-31&-156 
16 7-316-156 
17 7-316-148 
18 7-316-150 
19 
20 7-900-22 

P4-1355 

TUBE WELDMENT 
SHAFT 
HEAD 
PISTON 
SEAL / PISTON 
WEAR RING / PISTON 
SELF-LOCKING NUT 
O-RING / STUB SHAFT 
O-RING / HEAD 
BACK-UP RING / HEAD 
WEAR RING / HEAD 
SEAL / SHAFT 
WIPER / SHAFT 
CAPSCREW 1/2 
BRONZE BUSHING / Ref &-4516-24 
BRONZE BUSHING I Ref 6-4516-24 
SPACER 
LUBE FITTING / SHAFT END 

SEAL KIT I ITEMS MARKED 

TILT CYLINDER / 7-31&-11 / SS-624 
&.00 BORE K 2.50 SHAFT DIA. 

<*> 
(*> 

(*> 
(*> 
(*> 
(*> 
<*> 
<*> 

(*> 

* 13 18 

15 

REOD 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 

12 
1 
1 
1 
1 

REF 

PAGE 
NUMBER 39 



40 

ITEM 
----

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 

PAGE 
NUI18ER 

NUMBER 
------------
7-316-137 
7-316-118 
7-316-105 
7-316-114 
7-316-52 
7-316-63 
7-316-74 
7-316-87 
7-316-78 
7-316-79 
7-316-48 
7-316-28 
7-316-34 
7-316-95 
7-316-147 
3-1164-3 
3-1164-2 
3-1164-1 
7-305-01 
7-239-05 
6-5206-24 
6-6211-06 
6-6201-06 

7-900-24 

lIE lIE lIE lIE lIE lIE 
6 5 6 8 15 2 3 9,10 

\ 
1 

18,19,20 21,22,23 

DESCRIPTION 
---------------------------------
TUBE WELDMENT 
SHAFT 
HEAD 
PISTON 
SEAL / PISTON (*> 
WEAR RING / PISTON (*) 
SELF-LOCKING NUT 
O-RING / STUB SHAFT (*) 
O-RING / HEAD (*) 
BACK-UP RING / HEAD (*> 
WEAR RING / HEAD (*> 
SEAL / SHAFT (*> 
WIPER / SHAFT (*> 
CAPSCREW 7/16 
SPACER 
SIDE PLATE 
ROLLER 
PIN 
FLANGE BUSHING 
RETAINING RING 
CAPSCREW 3/8 NC )( 3 LG. 
LOCKWASHER 3/8 
HEX NUT 3/8 NC 

SEAL KIT / ITEMS MARKED (*) 

lIE 
11 

BOOM CYLINDER / 7-316-11 / SS-624 
3.50 BORE )( 2.25 SHAFT DIA. 

DRAWING 
NUI1SER 

lIE 
13 

REtlD 

1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
3 
1 
1 
6 
1 
2 
1 
1 
2 
2 
2 
2 
2 

REF 

P4-1354 



DRAWING 
NUMBER 

* * * * 16 4 6 5 6 8 

ITEM NUMBER DESCRIPTION 

3 * 11 ** 9)10 

------------ ---------------------------------
1 7-316-129 
2 7-316-116 
3 7-316-101 
4 7-316-111 
5 7-316-54 
6 7-316-65 
7 7-316-73 
8 7-316-80 
9 7-316-81 

10 7-31&-82 
11 7-316-46 
12 7-316-26 
13 7-316-36 
14 7-316-96 
15 7-316-157 
16 7-316-15E.J 
17 7-316-151 
18 7-316-150 
19 7-316-150 
20 
21 7-900-21 

P4-1353 

TUBE WELDMENT 
SHAFT 
HEAD 
PISTON 
SEAL / PISTON 
WEAR RING / PISTON 
SELF-LOCKING NUT 
O-RING / STUB SHAFT 
O-RING / HEAD 
BACK-UP RING / HEAD 
WEAR RING / HEAD 
SEAL / SHAFT 
WIPER / SHAFT 
CAPSCREW 1/2 
BRONZE BUSHING / Re~ 6-4520-32 
BRONZE BUSHING / Re~ 6-4516-24 
SPACER 
LUBE FITTING 
LUBE FITTING 

SEAL KIT / ITEMS MARKED 

LIFT CYLINDER / 7-316-09 / S8-624 
4.50 BORE K 3.00 SHAFT DIA. 

<*> 
<*> 

<*> 
<*> 
(*) 
<*> 
(*) 
(*> 

(*> 

* 13 18 

REQD 

1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
2 
1 
1 
8 
1 
1 
1 
1 
1 

REF 

PAGE 
NUMBER 41 



8 

ITO 

1 
2 
3 
4 
5 
6 
7 
8 
9 

42 PAGE 
NUI1BER 

:3 

5 

8 

NUIIBER 
------------
7-234-15 
7-234-13 
7-234-37 
7-234-16 
7-234-59 
7-234-30 
7-234-29 
7-234-31 
7-234-49 

7 

4 

DESCRIPTION 

6 

9 
ASSEMBLY 

(ITEMS 1-5) 

---------------------------------
CARTRIDGE I REDUCING 
CARTRIDGE I REDUCING-RELIEVING 
CARTRIDGE I NEEDLE 
CARTRIDGE I CHECK 
BODY 
SEAL KIT 
SEAL KIT 
SEAL KIT 
CONTROL BLOCK ASSY (ITEIIS 1 THRU 5) 

REQD 

1 
1 
1 
1 
1 
1 
1 
2 
1 

CONTROL BLOCK ASSEKBLY I SS-624 DRAWING 
NUMBER P4-1233 



DRAWING 
NUMBER 

8 

I TEll RUIIBER 
------------

1 7-244-36 
2 7-244-35 
3 7-244-43 
4 7-244-42 
5 6-5204-12 
6 6-6211-04 
7 6-6212-04 
8 7-244-34 
9 7-244-41 

P3-1179 

.&.---- 5 

@r- -6 
I 

®--7 
I 
I 
I 

ASSEMBLY 
ITEMS 2.3.4 

DESCRIPTIOR 
---------------------------------
ELECTRIC VALVE ASSY 1 4-VAY 
VALVE BODY 
COIL 1 DIR 
CARTRIDGE 
CAPSCREW 1/4 RC x 1 1/2 LG. 
LOCKWASHER 1/4 
FLATWASHER 1/4 
SOLEROID CARTRIDGE ASSY 1 DIR 
SEAL KIT 

REQD 

1 
1 
1 
1 
2 
2 
2 

REF 
1 

2 

ELECTRIC VALVE 1 4-WAY 
PAGE 
NUMBER 43 



44 

2. 

I TEll 

1 
2 
3 
4 
5 
6 
7 
8 
9 

PAGE 
NUttBER 

NUIIBER 
------------
7-234-01 
7-234-16 
7-234-19 
7-234-25 
7-234-32 
7-234-29 
7-234-31 
6-5606-22 
6-6214-06 

I ASSEMBLY 
ITEMS 2,3,*,5 

7 

DESCRIPTION REQD 
---------------------------------
1I0TION VALVE ASSEIIBLY 1 
CARTRIDGE 1 CHECK 1 
CARTRIDGE 1 COUNTERBALANCE 1 
BODY 1 
O-RING 1 
SEAL KIT 1 
SEAL KIT 1 
CAPSCREV S8 3/8 NC x 2 3/4 LG. 4 
LOCKVASHER 3/8 HI-COLLAR 4 

1I0TION VALVE 1 HEAD TILT CYLINDER DRAWING 
NUMBER P3-1097 



DRAWING 
NUMBER 

lTD NUIIDER 
------------

1 7-234-02 
2 7-234-16 
3 7-234-24 
4 7-234-32 
5 7-234-31 
6 6-5606-14 
7 6-6214-06 

DESCRIPTION 

I ASSEMBLY 
ITEMS 2,3,'i-

RmD 
---------------------------------
1I0TION VALVE ASSEIIBLY 1 
CARTRIDGE 1 CHECK 1 
BODY 1 
O-RING 1 
SEAL KIT 1 
CAPSCREW SH 3/8 NC x 1 3/4 LG. 4 
LOCKWASHER 3/8 HI-COLLAR 4 

P3-1098 1I0TION VALVE 1 DASE TILT CYLINDER PAGE 
NUMBER 45 



46 

lTD 

1 
2 
3 
4 
5 
6 
7 

PAGE 
NUI18ER 

HUIIBER 

------------
7-234-03 
7-234-22 
7-234-23 
7-234-32 
7-234-30 
6-5606-22 
6-6214-06 

I ASSEMBLY 
ITEMS 2,3,'1-

DESCRIPTIOH REQD 
---------------------------------
1I0TIOH VALVE ASSEIIBLY 1 
CARTRIDGE 1 COUHTERBALAHCE 1 
BODY 1 
O-RIHG 1 
SEAL KIT 1 
CAPSCREW S8 3/8 HC x 2 3/4 LG. 4 
LOCKWASHER 3/8 HI-COLLAR 4 

KOTIOH VALVE 1 BOOII CYLIHDER DRAWING 
NUMBER P3-1096 



2 

DRAWING 
NUMBER 

I TEll RUBBER 

------------
1 7-234-04 
2 7-234-18 
3 7-234-21 
4 7-234-29 
5 6-6211-05 
6 6-5205-14 

P3-1188 

I ASSEMBLY ITEMS 2,3 

DESCRIPTIO. 
---------------------------------
DUAL PILOT CHECK VALVE ASSY 
CARTRIDGE 1 PILOT CHECK 
BODY 
SEAL KIT 
LOCKWASHER 5/16 
CAPSCREW 5/16 HC x 1 3/4 LG. 

DUAL PILOT CHECK VALVE 

REGD 

1 
2 
1 
2 
2 
2 

PAGE 
NUMBER 47 



48 

'fa 
5 

ITEJI NUIIBER 

1 7-244-31 
2 7-244-40 
3 7-244-17 
4 7-244-18 
5 7-244-19 
G 7-244-44 
7 7-244-24 

DESCRIPTION 

I ASSEMBLY 
ITEMS 2-7 

ELECTRIC VALVE ASSY I 4-VAY 
COIL I DIK 
SPOOL 
VALVE BODY 
END CAP 
BRACKET ASSEIIBLY 
TUBES & PIK I SPOOL ACTUATING 

REfill) 

1 
2 
1 
1 
2 
1 
1 

5 

PAGE 
NUI18ER ELECTRIC VALVE I 4-VAY DRAWING 

NUMBER P3-1178 



ITEII NUIlBER DESCRIPTION RmD 
------------ ---------------------------------

1 7-122-06 SEAL I 1 INCH ID 1 
2 7-122-87 RETAINING RING 1 
3 7-122-CIa BUSHING I SEAL GLAND 1 
4 7-122-(19 SEAL I 1 7/8 INCH ID 1 
5 7-122-18 SEAL I QUAD RING I 1 1/16 ID 1 
6 7-.122-1.1 KEEDLE BEARING KIT .1 
7 7-.122-12 RACE I BEARING 2 
8 7-122-13 BEARING I THRUST .1 
9 7-122-14 SET SCREW 1 

18 7-122-15 SEAL I 3/8 INCH ID 1 
11 7-122-16 SEAT I CHECK BALL 1 
12 7-122-17 SEAL I 5/16 INCH ID 1 
13 7-122-18 BALL CHECK 1 
14 7-122-19 RETAINER I BALL CHECK 1 
15 CONTROL PARTS ASSEIIBLY 1 
16 HOUSING --------- WITH ITEII 15 1 
17 CONTROL SLEEVE -- WITH I TEll 15 .1 
18 CONTROL SPOOL --- WITH ITEII 15 1 
19 7-122-28 CENTERING SPRING 6 
28 7-122-21 PIN I CENTERING 1 
21 7-122-22 SEAL 3 
22 7-122-23 SPACER PLATE 1 
23 7-122-24 DRIVE 1 
24 7-122-25 GEROTOR 1 
25 7-122-26 SPACER 
26 7-122-27 END CAP 1 
27 7-122-28 CAPSCREW 7 
28 7-122-29 SEAL KIT I ITEMS 1.4.5.18.12.21 REF 

DRAWING 
P1-1839 7-122-81 ORBITRAL ASSEIIBLY 

PAGE 49 NUMBER NUMBER 



se PAGE 
NUttBER 

\ 

:r - o -

\ 
\ 
\ 

\ 

-

7-217-01 SELECTOR VALVE ASSY 

\~\O \ ~ -
N~ 

~~ 
\ (\ 

----~ 

DRAWING 
NUMBER P4-1162 



DRAWING 
NUMBER 

ITEIt NUKBER DESCRIPTION 
------------ ---------------------------------

1 7-217-02 BODY 
2 7-217-03 CAP 
3 7-217-04 DISC 1 SUB-ASSEKBLY 
4 7-217-07 SHAFT 
5 7-217-08 WASHER 1 SHAFT 
6 7-217-27 SHEAR SEAL 
7 7-217-28 WASHER 
8 7-217-11 STOP PLATE 
9 7-217-12 HANDLE SUB-ASSEKBLY 

10 7-217-16 BEARING 1 RACE 
11 7-238-01 BEARING 
12 7-217-17 BUSHING 1 DETENT 
13 7-217-18 SPRING 1 DETERT 
14 7-217-19 BALL 1 DETERT 
15 6-6236-04 STOP PIN 
16 6-5605-08 CAPSCREW SH 5/16 NC x 1 LG. 
17 7-217-20 WASHER 1 HANDLE 
18 6-6206-04 STOP NUT 
19 7-217-21 O-RING 1 BODY & CAP 
20 7-217-22 O-RING 1 SHAFT 
21 7-217-23 O-RING 1 SEAL 
22 7-217-24 BACK-UP RING 1 SHAFT 
23 7-217-25 BACK-UP RING 1 SEAL 
24 7-217-26 SEAL KIT (ITEKS 6,7,19,20,21,22,23) 

P4-1162 7-217-01 SELECTOR VALVE ASSY 

RmD 

1 
1 
1 
1 
1 
4 
4 
1 
1 
1 
1 
2 
2 
2 
1 
4 
1 
1 
1 
1 
4 
1 
8 

REF 

PAGE 
NUMBER 50A 



51. 

I 

4--1 

2 

ITEJI RUBBER 

1 7-256-24 
2 7-256-05 
3 7-256-03 
4 7-256-23 

DESCRIPTIO. 

BEAD 
ELEKERT ~ O-RING 
GAGE 
FILTER ASSEJIBLY 

PAGE 
NUI1BER 7-256-23 RETURII FILTER ASSY DRAWING 

NUMBER 

3 

1 
1 
1. 
1. 

PI-1.f160 



DRAWING 
NUMBER 

(7) INDICATOR SEAL KIT 

I TEll NUIIBER DESCRIPTION 

------------ ---------------------------------
1 7-256-17 HEAD ASSEIlBLY 
2 7-256-18 BY-PASS VALVE 
3 7-256-04 ELEIIENT & O-RING 
4 7-256-19 O-RING I BOWL 
5 7-256-20 BOWL 
6 7-256-21 DRAIN PLUG & D-RING 
7 7-256-22 SEAL KIT I INDICATOR 

P2-1089 7-256-16 PRESSURE FILTER ASSY 

I 

REQD 

1 
1 
1 
1 
1 
1. 

REF 

PAGE 
NUMBER 52 



S3 PAGE 
~R 

7-198-01 BRAKE VALVE ASSEKBLY 
DRAWING 
NUMBER P1-1069 



DRAWING 
NUMBER 

ITEII NUIIBER DESCRIPTION 
------------ ---------------------------------

1 7-198-09 RING 
2 7-198-20 BOOT 
3 7-198-04 PISTON 
4 SHIll I ITEIIS 25-28 
5 7-198-10 SPRING 
6 SPRING I NOT USED THIS 1I0DEL 
7 7-198-21 O-RING 
8 7-198-11 RETAINER RING 
9 7-198-22 WASHER 

10 7-198-12 PISTON 
11 7-198-13 CUP 
12 7-198-14 SPRING 
13 7-198-30 HOUSING 
14 7-198-15 O-RING 
15 7-198-35 VALVE & BALL ASSEIIBLY 
16 7-198-27 GUIDE 
17 7-198-17 SPRING 
18 7-198-16 SPACER SHEEVE 
19 7-198-28 WASHER 
20 7-198-18 CUP 
21 7-198-29 BACK-UP RING 
22 7-198-19 O-RING 
23 7-198-31 PLUG 
24 
25 7-198-05 SHIll I AS REQD 
26 7-198-06 SHIll I AS REQD 
27 7-198-07 SHIll I AS REQD 
28 7-198-08 SHIll I AS REQD 
29 
30 7-198-36 KIT-ITEIIS 1,2,7,11,14,18,20,21,22 

P1-1069 7-198-01 BRAKE VALVE ASSEKBLY 

REQD 

1 
1 
1 

1 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

PAGE 
NUMBER 53A 



PAGE 
54 NUMBER 

:1Il 
<.000 -
* 

HYDRAULIC PUMP RSSEMBLY I 7-257-01 
SS-G24 I SS-G3G I SS-S3G 

DRAWING 
NUMBER P4-1123 



ITEM NUMBER DESCRIPTION RE(}D 
---- ----------- --------------------------------- ----

1 7-257-10 SUPPORT 1 
2 7-257-59 SPACER 1 
3 7-257-11 O-RING 1 
4 7-257-12 SNAP RING 1 
5 7-257-13 SEAL 1 
6 7-257-14 FITTING 8 
7 7-257-15 O-RING 8 
8 7-257-1£:' SPRING 8 
9 7-257-17 DISK 8 

10 7-257-18 GUIDE 8 
11 7-257-19 VALVE SEAT 8 
12 7-257-21 HOUSING 1 
13 7-257-20 VALVE 8 
14 7-257-22 PLUG 8 
15 7-257-£:'0 O-RING 8 
1£:, 7-257-23 SHIELD I SET OF 8 1 
17 7-257-24 PIN 8 
18 7-257-25 SPRING I SET OF 8 1 
19 7-257-2£:' PISTON 8 
20 7-257-80 FITTING 1 
21 7-257-81 ORIFICE 1 
22 7-257-77 O-RING 1 
23 7-257-27 O-RING 1 
24 7-257-28 BEARING CUP 2 
25 7-257-29 BEARING CONE 2 
2£:, 7-257-30 SPACER 2 
27 7-257-31 THRUST WASHER 2 
28 7-257-32 WASHER 3 
29 7-257-35 NEEDLE ROLLER 50 
30 7-257-33 RING 1 
31 7-257-61 SHAFT 1 
32 7-257-79 BEARING RACE 1 
33 7-257-3£:' SHIM I .006 
34 7-257-37 SHIM I .010 
35 7-257-62 O-RING 1 
36 7-257-74 O-RING 4 
37 7-257-63 HOUSING 1 
38 7-257-46 O-RING 1 
39 7-257-50 LOCK NUT 1 
40 7-257-49 SCREW 1 
41 7-257-43 O-RING 1 
42 7-257-£:'8 ADAPTER 1 
43 7-257-15 O-RING 1 
44 7-257-£:'7 WASHER 1 
45 7-257-75 SPRING 1 
4£:, 7-257-£:'6 SPRING 1 
47 7-257-65 GUIDE 1 
48 7-257-7£:' DRAIN PLUG 1 
49 7-257-77 O-RING 1 
50 7-257-42 DRAIN PLUG 2 
51 7-257-43 O-RING 2 
52 7-257-78 CAPSCREW 3 
53 7-257-£:'9 FITTING PLUS 1 
54 7-257-43 O-RING 1 

DRAWING P4-1123 
HYDRAULIC PUMP RSSEMBLY I 7-257-01 PAGE 

54A NUI'18ER S8-£:'24 I SS-636 I SS-83& NUMBER 



ITEM NUMBER 

55 --------
56 7-257-70 
57 7-257-73 
58 7-257-71 
59 7-257-72 
60 7-257-64 
61 7-257-40 
62 7-244-43 
63 7-244-08 
64 7-244-46 
65 7-244-32 
66 7-257-83 
67 7-257-70 
68 7-257-88 
69 7-257-85 
70 7-257-86 
71 7-257-87 
72 7-257-82 
73 7-257-89 
74 7-257-90 

DESCRIPTION 

VALVE (WITH ITEM 68 ONLY) 
O-RING 
SHIM 
VALVE 
SPRING 
CAPSCREW 
WASHER 
COIL I DIN I 12 VDC 
CARTRIDGE I N.O. 
SEAL KIT 
SOLENOID VALVE ASSEMBLY I N.O. 
O-RING 
O-RING 
CONTROL VALVE ASSY (ITEMS 39-59) 
CAPSCREW 
COVER 
CAPSCREW 
O-RING 
O-RING 
SEAL OVERHAUL KIT 

,. PAGE 
I 54B NUMBER 

HYDRAULIC PUMP ASSEMBLY I 7-257-01 
SS-624 I SS-63& I SS-83& 

DRAWING 
NUMBER 

REGlD 

1 
3 
3 
1 
1 
4 
4 
1 
1 
1 
1 
1 
1 
1 
4 
1 
4 
1 
1 

REF 

P4-1123 



NOTES 

PAGE 
NUMBER sole 



55 
PAGE 
NlMBER HABDLE ASSEMBLY I 4-WAY CONTROLLER 

DRAWING 
NUMBER Pl-l08l 



DRAWING 
NUMBER 

I TEll NUIIBER DESCRIPTION 
------------ ---------------------------------

1 LEVER 
2 7-288-17 WIRE 
3 7-288-18 WIRE CLAIIP 
4 7-2N-16 NUT 
5 7-2M-89 SEALING CAP 
6 7-288-18 LOCK RING 
7 7-2M-87 SWITCH 
8 7-288-72 SWITCH IIOUNTING RING 
9 7-288-11 SCREW 

18 7-288-12 SCREW 
11 7-288-14 HANDLE I 2 PARTS 
12 7-288-13 NUT 
13 7-2M-85 BELLOWS 
14 7-288-19 CLAIIPING RING 

Pl-leal HANDLE ASSEKBLY I 4-WAY CONTROLLER 

REQD 

1 
1 
2 
1 
1 
1 
1 
1 
2 
2 
1 
2 
1 
1 

PAGE 
NUMBER 55A 



PAGE 
56 NLM8ER 7-2.8-8.1 

I ___ ~~~"~8~E~R ______ __ I 3 SECTIO~ ~K:A:I.~VA_L_V __ E ______ _ 
DRAWING P4-.1.163 



DRAWING 
NUMBER 

I TEll NUIIBER DESCRIPTION 
------------ ---------------------------------

.1 7-200-40 INLET SECTION 
2 7-200-4.1 CONTROL SECTION 
3 7-200-50 SPACER 
4 7-200-43 BRACKET I SUPPORT 
5 7-200-44 TIE ROD 
6 7-200-45 FLANGE NUT 
7 7-200-46 BRACKET I 1I0UNTING 
8 7-200-39 PLUG 
9 7-200-37 O-RING (U-TYPE) 

.10 7-200-38 ADAPTER 

.1.1 7-200-36 BACK-UP RING 

.12 7-200-35 O-RING 

.13 7-200-48 O-RING 

.14 7-200-49 O-RING 

.15 7-200-42 OUTLET SECTION 

.16 7-200-5.1 HVP CARTRIDGE (250 BAR) 

.17 7-200-52 O-RING 

.18 7-200-53 PLUG 

.19 7-200-57 SPRING 
20 7-200-59 CAP I SPRING CENTERING 
2.1 7-200-60 SPRING I CENTERING 
22 7-200-54 O-RING 
23 7-200-55 O-RING 
24 7-200-56 SEAL INSERT I END CAP 
25 7-200-58 ADJUSTING STEK I SPOOL 
26 7-200-73 END CAP I SPOOL 
27 7-200-6.1 FLANGE NUT 
28 7-200-62 WASHER 
29 7-200-63 SCREW 
30 7-200-64 PLUG 
3.1 7-200-65 O-RING 
32 7-200-66 SPRING 
33 7-200-67 POPPET 
34 7-200-68 BACK-UP RING 
35 7-200-69 O-RING 
36 7-200-70 Y-PLUG 
37 7-200-7.1 SPOOL 
38 7-200-74 SPRING KIT (ITEKS .19,20,21) 
39 7-200-75 END CAP ASSY (ITEKS 22 THRU 29) 
40 7-200-76 CHECK VALVE ASSY (ITEKS 30 THRU 33) 
4.1 7-200-77 Y-PLUG ASSY (ITEKS 17,34,35,36) 
42 7-200-79 TIE ROD KIT (ITEKS 3 THRU 7) 
43 7-200-47 PLUG KIT I HVP CART. (ITEKS .17 & 18) 
44 7-200-78 PLUG KIT (ITEKS 8 & 9) 

P4-1.163 7-200-0.1 KAIN VALVE I 3 SECTION 

REQD 

.1 

.1 
6 
2 
3 
6 
2 
2 
3 
.1 
.1 
.1 
6 
2 
.1 
.1 
7 
.1 
6 
6 
6 
6 
6 
6 
6 
6 
6 

.12 

.12 
3 
3 
3 
3 
6 
6 
6 
3 

REF 
REF 
REF 
REF 
REF 
REF 
REF 

PAGE 
NUMBER 56A 



2 

6 

10 
ASSEMBLY 

(ITEMS \- 9) 

(II) REPAIR KIT (ITEMS 2,5,6) 

ITEJI IiUIIBER 

1 --------
2 --------
3 -------­" --------
5 --------
6 --------
1 -------­
a --------
9 --------

18 7-198-37 
11 7-198-38 

57 PAGE 
NUttBER 

DESCRIPTION REQD 

LOCK BODY 
PUSH ROD ASSEIIBLY 
.JAil HUT 
LOCKWASHER 
DASH PLATE 
TWIST KIiOB ASSEIIBLY 
1I0URTlliG BRACKET 
PRESSURE SWITCH 
BLEEDER ASSEllBLY 
TWIST LOCK ASSY (ITEIIS 1 THRU 9) 
REPAIR KIT (ITEIIS 2,5,6) 

BRAKE TWIST LOCK ASSY DRAWING 
NUMBER 

1 
1 
1 
1 
1 
1 
1 
1 
2 

REF 
REF 

P3-1188 



DRAWING 
NUMBER 

ITEM NUMBER 
------------

1 7-234-54 
2 7-234-53 
3 7-234-23 
4 7-234-32 
5 7-234-30 
6 6-5606-22 
7 6-6214-06 
8 7-234-60 

P3-1209 

ASSEMBLY 
ITEMS 2,3,Y-

DESCRIPTION 
---------------------------------
MOTION VALVE ASSEMBLY 
CARTRIDGE 1 COUNTERBALANCE 
BODY 
O-RING 
SEAL KIT 
CAPSCREW SH 3/8 NC K 2 3/4 
LOCKWASHER 3/8 HI-COLLAR 
O-RING 

MOTION VALVE 1 7-234-54 
BASE END I LIFT CYLINDERS 

LG. 

REQD 

1 
1 
1 
1 
1 
4 
4 
1 

PAGE 
NUMBER 58 



PAGE 
59 NUMBER 

1 10,6 

21,22 

ENGINE and PUMP ASSY I JD-4039 
SS-&24 I SS-&3& 

7,11 

4 

3,12 20,22,23 

DRAWING 
NUMBER P4-128& 



DRAWING 
NUMBER 

ITEM NUMBER 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 

7-183-01 
P3-1177 
4-1195 
7-257-01 
7-311-01 
7-158-65 
7-158-6£' 
4-1262 
1-2017 
£,-£,252-07 
6-£,252-09 
£'-£'22£'-12 
6-520&-0& 
£'-520&-08 
&-520&-20 
6-&211-0& 
&-&212-0& 
&-&201-0& 
&-6205-0& 
6-5210-12 
&-5210-18 
£'-6211-10 
6-6212-10 

P4-1286 

DESCRIPTION 

ENGINE ASSEMBLY I JD-4039 
DRIVESHAFT ASSEMBLY I PUMP 
MOUNT I HYDRAULIC PUMP 
PUMP ASSEMBLY 
RADIATOR 
RADIATOR HOSE I UPPER 
RADIATOR HOSE I LOWER 
MOUNTING STRAP I RADIATOR 
VIBRATION PAD I RADIATOR 
CLAMP I UPPER RADIATOR HOSE 
CLAMP I LOWER RADIATOR HOSE 
DOWEL PIN I ENGINE 
CAPSCREW 3/8 NC x 
CAPSCREW 3/8 NC x 
CAPSCREW 3/8 NC x 
LOCKWASHER 3/8 
FLATWASHER 3/8 
HEX NUT 3/8 NC 

3/4 LG. 
1 LG. 
2 1/2 LG. 

3/8 NC SELF LOCKING NUT 
CAPSCREW 5/8 NC 
CAPSCREW 5/8 NC 
LOCKWASHER 5/8 

x 1 1/2 LG. 
x 2 1/4 LG. 

FLATWASHER 5/8 

ENGINE and PUMP ASSY I JD-4039 
SS-624 I SS-636 

REtlD 

1 
REF 

1 
REF 

1 
1 
1 
2 
2 
2 
2 
2 
2 
2 
2 
4 
4 
2 
2 
4 
4 
8 
4 

PAGE 
NUMBER 59A 



59B PAGE 
NUMBER 

NOTES 



DPT:tDNAL EGlU:tPMENT SECT:tON 
-----.-,----------------------



PAGE 
70 NUMBER 

2'20 d 
-l;: /~"'5 

/' 

~15 

-*---2 

FORK FRAME ROTATE ASSV I SS-624 

I 

DRAWING 
NUMBER P4-1234 



DRAWING 
NUMBER 

ITEM NUMBER 

1 4-1118 
2 4-1225 
3 7-31&-05 
4 2-10&7-10 
5 &-301&-01 
& &-331&-1&8 
7 2-10&& 
8 1-1072 
q 1-1073 

10 &-&&00-0& 
11 1-1074 
12 1-1071 
13 &-&20&-20 
14 7-280-02 
15 &-5208-30 
1& &-5208-3& 
17 &-520&-08 
18 &-&211-0& 
1q &-&301 
20 &-&211-08 
21 &-&201-08 

P4-1234 

DESCRIPTION 

ROTATING FORK FRAME 
PIVOT FRAME 
CYLINDER I ROTATE 
PIN I FORK TINE 
PIN I HEAD END TILT CYLINDER 
PIN I PIVOT SMALL BOOM 
PIN 1 HEAD END ROTATE CYLINDER 
BOLT I FORK FRAME ROTATE 
WASHER I STEEL 
WASHER I BRONZE 
COLLAR I FORK PIN 
BOLT I BASE END ROTATE CYLINDER 
NUT 1 BASE END ROTATE CYLINDER 
NUT 1 FORK FRAME ROTATE 
CAPSCREW 1/2 NC K 3 3/4 LG. 
CAPSCREW 1/2 NC K 4 1/2 LG. 
CAPSCREW 3/8 NC K 1 LG. 
LOCKWASHER 3/8 
LUBE FITTING 1/8 NPT STR. 
LOCKWASHER 1/2 
HEX NUT 1/2 NC 

FORK FRAME ROTATE ASSY 1 SS-624 

REQD 

1 
1 
1 

REF 
1 

REF 
1 
1 
2 
2 

REF 
1 
1 
1 

REF 
REF 

1 
1 
3 

REF 
REF 

PAGE 
NUMBER 70A 



71 

* * * * 16 4 6 5 6 8 

19 7 1 17 

3 * 11 

2 12 

* 

* 13 18 

14 15 

ITEM NUMBER DESCRIPTION REDD 

1 
2 
3 
4 
5 
G 
7 
8 
9 

10 
11 
12 
13 
14 
15 
1G 
17 
18 
19 
20 
21 

PAGE 
NUMBER 

7-31G-13b 
7-31G-119 
7-31G-99 
7-31G-109 
7-31G-51 
7-31G-G2 
7-31G-72 
7-31G-77 
7-31G-88 
7-31G-89 
7-31G-42 
7-31G-22 
7-31G-32 
7-31G-95 
7-31G-158 
7-31G-159 
7-31G-140 
7-31G-150 
7-31G-149 

7-900-25 

TUBE WELDMENT 
SHAFT 
HEAD 
PISTON 
SEAL / PISTON <*> 
WEAR RING / PISTON <*> 
SELF-LOCKING NUT 
O-RING / STUB SHAFT <*> 
O-RING / HEAD (*> 
BACK-UP RING / HEAD (*> 
WEAR RING / HEAD (*> 
SEAL / SHAFT (*> 
WIPER / SHAFT (*> 
CAPSCREW 7/1& 
BRONZE BUSHING I Ref G-4510-1& 
BRONZE BUSHING / Ref G-4510-12 
SPACER 
LUBE FITTING I SHAFT END 
LUBE FITTING / BASE END 

SEAL KIT / ITEMS MARKED (*) 

ROTATE CYLINDER I 7-316-05 
3.00 BORE K 1.50 SHAFT DIA. 

DRAWING 
NUMBER 

1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
2 
1 
1 
4 
1 
1 
1 
1 
1 

REF 

P4-1349 



NOTES 

PAGE 
NUI1BER 71A 



...,j 
ru 

Z" 
C:l> 
3G1 
an" m :u 

n 
~ 

~ c: 
~ 

-I 

..... 

." o 
%I 
,:: 

%I o 
-I 
l) 
-I m 
.... 
en en 
I 

CI" 
I'\) 
.I> 

Zt:J 
C::O 
3:1> ms:: 
J11t-4 
::OZ 

G1 

'0 
.I> 
I ... 

ru 
ru 
CI" 

18 

15 15 

20 

9 

27 ---...({jf)] ROTATE 
'1r SWITCH 

TO GAGE PORT (G2) 

9(1') 

10(p) 

9 

18 

TANK 
@) 

17 

19 

21,22,23 

:r0 CONTROL BLOCK (T3) 

CONTROL 
BLOCK 

,...----Il..lI:-i G 2 

24 

5,6,7 

3 

2 



DRAWING 
NUMBER 

ITEM NUMBER DESCRIPTION REQD 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 

7-316-05 
6-6493-02 
6-6501-32 
6-6492-02 
7-234-35 
6-5605-20 
6-6214-05 
6-6452-03 
6-6450-08 
6-6450-05 
6-6481-05 
6-6481-03 
6-6426-10 
6-7003-380 
6-7023-460 
6-7003-26 
6-7002-50 
7-273-12 
7-292-06 
7-244-31 
6-5208-32 
6-6201-08 
6-6211-08 
7-234-49 
1-2021 
1-1093-2 
7-102-03 

P4-1226 

CYLINDER 1 ROTATE 
FITTING 1 06 OR K 06 TUBE 90 
TUBING 3/8 K 4 LG. 
FITTING 1 06 OR K 06 TUBE STR 
DUAL CHECK VALVE 
CAPSCREW SH 5/16 NC K 2 1/2 LG. 
LOCKWASHER 5/16 HI-COLLAR 
FITTING 1 06 OR K 06 JIC 45 
FITTING 1 06 OR K 06 JIC STR 
FITTING 1 06 OR K 04 JIC STR 
FITTING 1 06 JIC SW-RN-TEE 
FITTING 1 04 JIC SW-RN-TEE 
FITTING 1 08 NPT K 06 JIC 45 
HOSE 1 06 K 06 K 190 LG. 
HOSE 1 06 K 06-90 K 230 LG. 
HOSE 1 06 K 06 K 13 LG. 
HOSE 1 04 K 04 K 25 LG. 
CLAMP 1 3/8 HOSE 1 DOUBLE 
HOSE REEL ASSY 1 LH 1 ROTATE 
ELECTRIC VALVE 1 ROTATE 
CAPSCREW 1/2 NC K 4 LG. 
HEX NUT 1/2 NC 
LOCKWASHER 1/2 
CONTROL BLOCK 
RESTRICTOR FITTING 
RESTRICTOR PLUG (.060) 
SWITCH 1 ROTATE 

CIRCUIT 1 FORK ROTATE 1 SS-624 

REF 
1 
1 
1 
1 
2 
2 
2 
7 
1 
1 
1 

REF 
2 
2 
1 
1 
7 
1 
1 
2 
2 
2 

REF 
1 
1 
1 

PAGE 
NUMBER 72A 



73 

ITEM 

1 
2 
3 
4 
5 
G 

PAGE 
NUMBER 

NUMBER 
------------
7-234-35 
7-234-46 
7-234-18 
6-5605-20 
6-6214-05 
7-234-29 

ASSEMBLY 
ITEMS2,3 

DESCRIPTION 

~·s 

---------------------------------
DUAL PILOT CHECK VALVE ASSY 
BODY 
CARTRIDGE 1 PILOT CHECK 
CAPSCREW SH 5/16 NC K 2 1/2 LG. 
LOCKWASHER 5/16 HI-COLLAR 
SEAL KIT 

DUAL PILOT CHECK VALVE DRAWING 
NUMBER 

3 

REoD 

1 
1 
2 
2 
2 
2 

P3-1141 



DRAWING 
NUI'IBER 

ITEM NUMBER 
------------

1 7-244-31 
2 7-244-40 
3 7-244-17 
4 7-244-18 
5 7-244-19 
6 7-244-44 
7 7-244-24 

P3-1140 

DESCRIPTION 

I ASSEMBLY 
ITEMS 2-7 

---------------------------------
ELECTRIC VALVE ASSY I 4-WAY 
COIL I DIN 
SPOOL 
VALVE BODY 
END CAP 
BRACKET ASSEMBLY 
TUBES & PIN I SPOOL ACTUATING 

ELECTRIC VALVE I It-WAY 

5 

REDO 

1 
2 
1 
1 
2 
1 
1 

PAGE 
NUMBER 74 





BARAGA PRDDUCTS. XNC • 
•••••••••••••••••••••••••••••••••••••••••••••• SS-&36A / AX~E SECTXDN 

DATE 12-02-&& 



1 PAGE 
NJt1BER CARRIER ASSEMBLY I PS-7036 DRAWING P3-113BA 

Nl.JMBER 



I 

ITEM NUMBER DESCRIPTION REQD 

-----------------------------------------------------------
1 7-229-133 NUT / PINION 1 
2 7-229-134 WASHER / PINION NUT 1 
3 7-229-13:5 END YOKE 1 
4 7-229-136 DEFLECTOR SEAL 1 
:5 7-229-137 SEAL / OIL 1 
6 7-229-176 THRUSTWABHER I BEARING 1 
7 7-229-138 BEARING KIT 1 
8 SHIM / ADJ. (SEE TABLE BELOW) 
9 7-229-1:54 SPACER 1 

10 7-229-1:5:5 CARRIER BUB ASSY 1 
11 7-229-180 SHIM / ADJUSTING KIT 1 
12 7-229-1:56- BEARING KIT 1 
13 7-229-1:57 RING GEAR , PINION ASSY 1 
14 7-229-1:58 PIN I ROLL 1 
1:5 7-229-1:59 CASE / DIFFERENTIAL 1 
16 7-229-160 SCREW I HEX 12 
17 7-229-161 BEARING KIT 2 
18 7-229-162 RING I ADJUSTING 2 
19 7-229-163 CLIP I ADJUSTING RING 2 
20 7-229-164 WASHER I FLAT 2 
21 7-229-16:5 BOLT / HEX 2 
22 7-229-166 WASHER I FLAT 4 
23 7-229-167 BOLT I HEX 4 
24 7-229-168 THRUSTWASHER I DIFF. GEAR 2 
2:5 7-229-169 GEAR I DIFFERENTIAL 2 
26 7-229-170 THRUSTWASHER I DIFF. PINION 2 
27 7-229-171 PINION I DIFFERENTIAL 2 
28 7-229-172 SHAFT I DIFFERENTIAL 1 
29 7-229-173 WASHER I FLAT 14 
30 7-229-174 BDLT I HEX 14 
31 7-229-17~ PLUG I PIPE 2 
32 7-229-61 VENT 1 
33 7-229-177 BEARING 2 
34 7-229-178 LUBE FITTING 2 
3:5 7-229-179 HOUSING 1 
36 
37 ITEM (8) SHIM TABLE 
38 --------------
39 7-229-144 SHIM I ADJUSTING .010 
40 7-229-143 SHIM I ADJUSTING .014 
41 7-229-1~1 SHIM I ADJUSTING .01:5 
42 7-229-146 SHIM I ADJUSTING .016 
43 7-229-148 SHIM I ADJUSTING .018 
44 7-229-149 SHIM / ADJUSTING .020 
4:5 7-229-1:52 SHIM I ADJUSTING .021 
46 7-229-1:50 SHIM I ADJUSTING .022 
47 7-229-1:53 SHIM / ADJUSTING .023 
48 7-229-14:5 SHIM I ADJUSTING .027 
49 7-229-147 SHIM / ADJUSTING .040 

DRAWING P3-113BA CARRIER ASSEMBLY I PS-7030 
PAGE 

2 NUMBER NUMBER 



3 
PAGE 
NUI1BER OUTER END I PB-7036 AXLE DRAWING 

NLII1SER 
P3-1137A 



ITEM NUf1BER DESCRIPTION REQD 
-------------------------------------------------

1 7-229-198 LH KNUCKLE ASSEMBLY 1 
2 7-229-197 RH KNUCKLE ASSEMBLY 1 
3 7-229-174 BOLT I HEX 8 
4 7-229-19 BEARING CONE I TRUNION 2 
:5 7-229-6:5 SHIM I KING PIN .00:5 
6 7-229-66 SHIM I KING PIN .010 
7 7-229-67 CAP I KING PIN 2 
8 7-229-173 FLAT WASHER B 
9 7-229-69 LUBE FITTING 2 

10 7-229-70 STUD I SPINDLE MOUNT 12 
11 7-229-200 TIE ROD END I 16 THDS PER INCH 
12 7-229-201 TIE ROD END I 12 THDS PER INCH 
13 7-229-71 CLAMP I TIE ROD 1 
14 7-229-199 TIE ROD 1 
1:5 7-229-38 COTTER PIN 2 
16 7-229-10 END I STEERING CYLINDER 1 
17 7-229-188 YOKE I CENTER 1 
18 7-229-189 YOKE SHAFT I OUTER 1 
19 7-229-202 CROSS ASSEMBLY I U-JOINT 2 
20 7-229-190 YOKE SHAFT I INNER 1 
21 7-229-191 DUST SLINGER I AXLE SHAFT 1 
22 7-229-192 SEAL I AXLE SHAFT 1 
23 7-229-193 SUPPORT BUSHING I AXLE SHAFT 1 
24 7-229-16 GREASE RETAINER I TRUNION 2 
2:5 7-229-17 BEARING CUP I TRUNION 2 
26 7-229-18 SEAL I TRUNION 2 
27 7-229-179 HOUSING I AXLE 1 
28 7-229-7:5 LOCI( NUT 12 
29 7-229-76 FLAT WASHER 12 
30 7-229-142 SPINDLE REF 
31 7-229-204 SNAP RING 8 
32 7-229-203 BEARING RACE I U-JOINT 8 
33 7-229-18:S YOKE SHAFT I INNER I RH 1 

DRAWING P3-1137A OUTER END I PS-703. AXLE PAGE 
4 

NUMBER NUMBER 



WET DISC BRAKE I PS-7036 AXLE DRAWING 
NUMBER 

P3-1139A 



DRAWING 
NUMBER 

----.~-----------------------------------------------------------

I TEJ'1 NUMBER DESCRIPTION REQD 

-----------------------------------------------------------
1 7-229-79 
2 7-229-:5:5 
3 7-229-181 
4 7-229-81 
:5 7-229-82 
6 7-229-83 
7 7-229-84 
8 7-229-8:5 
9 7-229-86 

10 7-229-87 
11 7-229-88 
12 7-229-89 
13 7-229-182 
14 7-229-183 
1:5 7-229-92 
16 7-229-93 
17 7-229-94 
18 7-229-9~ 
19 7-229-96 
20 7-229-97 
21 7-229-98 
22 
23 7-229-100 
24 7-229-101 
2~ 7-229-102 
26 7-229-103 
27 7-229-104 
28 7-229-184 
29 7-229-106 
30 7-229-107 
31 7-229-108 
32 7-229-109 
33 7-229-142 
34 7-229-110 
3:5 7-229-186 
36 7-229-187 
37 7-229-22 
38 7-229-132 
39 7-229-194 
40 
41 
42 
43 7-229-126 
44 7-229-206 
4:5 7-229-207 
46 7-229-208 
47 7-229-209 
48 7-229-210 
49 7-229-127 
:50 7-229-128 

P3-1139A 

FLANGE I DRIVE PLANETARY 
PLUG I MAGNETIC DRAIN 
VENT 
8CREW I HEX SELF-LOCK 
WASHER I KEYED 
BEARING I NEEDLE ROLLER 
WASHER I PLANET GEAR 
GEAR I SPUR PLANET 
ROLL PIN 
SHAFT I PLANET GEAR 
WASHER I DRIVE FLANGE 
PLATE I LINING STOP 
SNAP RING 
GEAR I SPUR 
PISTON 
O-RING 
O-RING 
SCREW I 12 POINT CAP 
RETAINER I BEARING ADJ. RING 
BRAKE TUBING 
a-RING 
SHIM I ADJ. (8EE TABLE BELOW) 
a-RING 
GEAR I PLANETARY RING 
BEARING 1 CONE 
BEARING 1 CUP 
NUT I 3/4-16 RH 
HUB I PLANETARY 
BOLT 1 WHEEL MOUNTING 
BEARING 1 CUP 
BEARING 1 CONE 
SEAL 
SPINDLE (SEE ITEM 39 FOR ASSY) 
SEAT I INSERT 
SP I NDLE BUSH I NG 
SEAL I SPINDLE 
BRAKE PLATES Ie DISCS KIT 
SLINGER I HUB OIL 
SPINDLE ASSY (ITEMS 33,34,3:5,36) 

ITEM (22) SHIM TABLE 

SHIM 1 ADJUSTING .010 
SHIM I ADJUSTING .011 
SHIM 1 ADJUSTING .012 
SHIM I ADJUSTING .013 
SHIM I ADJUSTING .014 
SHIM I ADJUSTING .01:5 
SHIM I ADJUSTING .020 
SHIM I ADJUSTING .030 

WET DISC BRAKE 1 PS-7036 AXLE 

1 
1 
1 

18 
6 

1:50 
:5 
:5 
3 
3 
1 
1 
1 
1 
1 
1 
1 
6 
1 
1 
2 

1 
1 
1 
1 

10 
1 

10 
1 
1 
1 
1 
2 
1 
1 
1 
1 

PAGE 
NUMBER 




	Blank Page
	235448GT - T1 - PartsBook-PS7036_120288 (7-229-130).pdf
	Blank Page




